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Order placed by: Alvarion Ltd.

Address: 21A Habarzel str, Tel-Aviv, 69710, Israel
Sample for test selected by:  The customer

The date of test: 14/12 - 28/12/2005

Description of Equipment

Under Test (EUT): BreezeACCESS VL 5.3 System and Point to Point
BreezeNET B system RevC
Manufactured by: Alvarion Ltd.

Reference Documents:

<+ CFR 47 FCC: Rules and Regulations; Part 15. “Radio frequency devices”;
Subpart C: “Intentional radiators”, Subpart E: “UNII devices”

Test Results: The EUT was found meeting with the relevant requirements of
CFR 47 FCC Part 15 Sections: 15.205, 15.207, 15.209, and 15.407.

This Test Report contains 164 pages This Test Report applies only to the specimen tested and may not

and may be used only in full. be applied to other specimens of the same product.
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1. Scope

Test item: BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system .

Manufacturer: Alvarion LTD

Types (Models): Base Station
IDU: BS-SH-VL (Generic) shelf
BS-AU-VL Plugged-in card
BS-PS-AC-VL AC Power supply

ODU: AU-D-BS-5.3-ODU Radio unit

Subscribe unit:
SU-A-5.3-6/54-B/1D-VL Complete system
IDU: Universal indoor unit, Model: PS1065/1073

Base station Stand-alone unit and Subscriber unit are identical hardware units and
system construction. The two configurations are distinguished by software
application only.

BreezeNET B system hardware configuration and system construction is identical to
the following BreezeAccess VL units:

BU-B14/28D-5.3 system configuration is identical to subscriber unit SU-A-5.3-
6/54-B/1D-VL.

The two systems are distinguished by software application only.
RB-B14/28D-5.3 system configuration is identical to subscriber unit SU-A-5.3-
6/54-B/1D-VL.

The two systems are distinguished by software application only
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2. System content

2.1. BreezeACCESS VL system and BreezeNETB system

Base station

AU-D-BS-5.3-90/120-VL

Complete system

BS-SH-VL (Generic) Shelf
BS-PS-AC-VL Power supply AC
BS-PS-DC-VL Power supply DC
BS-AU-VL Indoor card

AU-D-BS-5.3 -ODU-90/120

Outdoor unit with detached antenna

Base station Stand alone

AU-D-SA-5.3-60/90/120-VL

| Complete system with detached antenna

Subscriber unit

SU-A-5.3-6/54-B/1D-VL

| Complete system with integrated antenna

BreezeNETB p-to-p system

RB-B14/28D-5.3"

Remote bridge
D: antenna detached

BU-B14/28D-5.3"

Base unit
D: antenna detached

Comments:
"D can be blank or D
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2.2. Applicant information

Company: Alvarion LTD

P.O.B.: 13139

Postal code: 61131

City: Tel Aviv

Country: Israel

Telephone number: +972 3 6456262
Telefax number: +972 3 6456222

2.3. Test performance

Location: Sl EMC Section
Alvarion LTD
Purpose of test: Apparatus compliance verification in

according with
CFR 47 FCC Requirement
Test specification: CFR 47 FCC Part 15 Sections: 15.205, 15.207, 15.209, 15.407

Test performed by: Mr. Michael Feldman, test technician

N/

Test report approved by: Mr.Yuri Rozenberg, Head of EMC Branch
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3.

General description

BreezeACCESS VL is a high capacity, IP services oriented Broadband Wireless
Access system.

The BreezeAccess VL is digital modulated TDD system operating in the 5250 MHz
up to 5350 MHz band. The system contains a base station unit and a subscriber
unit.

The system is operating with software selectable bandwidth of 10MHz, 20MHz, and
40MHz.

The base station and subscriber radio are identical radio hardware.

The basic system configuration is a two-box configuration that contains

1. Indoor unit that contains a power supply and an Ethernet 10Base-T bypass.

2. Outdoor unit containing the entire radio and digital section.

3. Asingle CAT5 cable connecting the indoor and outdoor unit carrying the
DC power and the data.

The subscriber indoor unit is a single power supply (55VDC) and Ethernet 10Base-T
bypass. The base station indoor unit is a 19” rack containing several indoor units
cards were there is one main power supply for all units or a single power supply
supporting only one outdoor unit.

The subscriber unit is typically supplied with a 21dBi antenna or a high gain antenna
for point-to-point application.

The Base station unit is typically supplied with a 16dBi antenna for point to multi
point application or with a high gain antenna for point-to-point application.

The measurements are done for the worst-case high output power for the subscriber
and base station applications. For high gain antenna the output power is attenuated
automatically to maintain the 30dBm EIRP limit.

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




M) ) THE STANDARDS INSTITUTION OF ISRAEL

Test Report No.: 8612303651 Rev.1 Page 8 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCC ID: LKT-VL-53C

Photo # 1. Radio Unit. PWB component side
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Photo # 3. Radio Unit. PCB print side
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Photo # 4. Radio unit. RF & RJ45 connectors view
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4. Test configuration:

1. For Radiated emission measurements per sec. 15.407 requirements the Subscriber Unit
and the Base Station Unit were configured for tests as shown in Figures 1, 2.

2. For Radiated emission measurements per sec. 15.407 requirements the Radio
unit was tested with three various antennas, as shown in table:

Name Freq. Range | Gain P/N or Type
[GHZ] dBi Model
1 |MTI (AU) 515 -5.875 16 AN 1152 Sector antenna

MT-484033/NV

Planar Array
2 | UNI-28-4 (SU) | 5.15-5.875 28 AN 1230 | MT 4860001
Unidirectional antenna

3 (l\gﬁ-)\NASO-1X 5.15-5.875 21 AN 1248 | Integrated antenna

Environmental evaluation and exposure limit according to FCC CFR 47part 1,
§1.1307, §1.1310
Limit for power density for general population/uncontrolled exposure is 1 mW/cm2.

The power density P (mW/cm2) = Pt/41T .r2
Where:

PT - The transmitted power (EIRP) (mW)
r - The distance from the unit. (cm)

The 1(mW/cm2) limit can be calculated from the above based on the following data:
Pt = 30dBm (maximum EIRP) 1000mW

r = SQRT(1000/41) = 8.92cm

The allowed distance “r’, where RF exposure limits may not be exceeded, is 8.92 cm
from the unit antenna main lobe.
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50 Ohm Cat.5 Shielded cable
™ . 20m i
Terminalon~a— Outdoor Unit Rado |ndoor & PS . «,
RF OUT| 3
— 3
- )
115-VAC mains "3
2
60*

Figure 1. Subscriber Unit test setup

RF out cat.5 shielded cable, 20m |
: ndoor shelf and
Outdoor Unit ,
ETH shielded cable, 2m power supply
50 Ohm —_L ]
Termination - termination 100 Ohm

!

115 VAC mains

Figure 2. Base Station test setup
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5. Test specification, Methods and Procedures

Test Specification:

7

» CFR 47 FCC: Rules and Regulations; Part 15. “Radio frequency devices”;
Subpart E: “Intentional radiators” (2002)

Methods and Procedures:

% ANSI C63.4:2003: "American National Standard for Method of Measurement
of Radio Noise Emissions from Low Voltage Electrical and Electronic
Equipment in the Range 9 kHz to 40 GHZz".

6. Measurements, examinations and derived results

6.1. Location of the Test Site:

The tests were conducted in the EMC laboratory of the Standards Institution of Israel in Tel-Aviv and
at open test site located at Kibbutz Native Halamed Hai in Emek HaEla, Israel.

6.2. Normal test condition:

Temperature: 22 °C
Humidity: 50 %
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6.3. Conducted emission test (per Section 15.207):

6.3.1. Requirements:

EUTs conducted emission within the band 150 kHz to 30 MHz shall not exceed
value required in section 15.207 (a).

6.3.2. Tested units:

The measurements were performed on:
- Subscriber Unit - on Universal Indoor unit AC power adaptor PS 1073
- Base Station Unit - on AC input.

6.3.3. Test procedure:
Each EUT was placed on a non-metallic table in a shielded chamber at a height of 80
cm from the floor and 40 cm from the nearest wall.

The EUT was operated to transmitting through the customer software.
First, initial scans were performed. Final measurements were performed at the
frequencies where emission exceeded the tolerance limit.

Test equipment (EMI receiver) setup was as follow:

Initial scan:

Detector type Peak

Mode Max hold
Bandwidth 9 kHz

Step size Continuous sweep
Sweep time >100 msec
Measurements

Detector type Quasi-peak, Avg (CISPR)
Bandwidth 9 kHz
Measurement time 200 seconds/MHz
Observation >15 seconds

6.3.4. Test results:
Subscriber Unit. Test results are shown in Plots #1, 2.

AU. Test results are shown in Plots #3, 4
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Plot 2. Subscriber Unit
Conducted emissions measurement result on 120 VAC power line: neutral

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




M) ) THE STANDARDS INSTITUTION OF ISRAEL (Tefrtcs aboratony

Test Report No.: 8612303651 Rev.1 Page 16 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

%] 17:16:13 DEC 28, PABS Line PH
(@) ALVARION EUT-ER WL 5.3 AU

Signal Fregq (MHz? FE Amp GF Amp  AY Anp AYal
1 A.1983B5 53.¢ 50,3 45. 3 -8.7
¢ A.25¢758 56.5 50,3 HE. B -ip.g
3 @A.43595595 38.4 6.6 ic.d -{4.8
4 2A. 258387 45.4 44.4 1.4 -8.6
5 21.9AE50E6 4e. ¢ 41.5 8. A -12.a
FREQ 24,72 MHz
PERK 37.E dBuV
QF 36,6 dBpV
AYG 33,2 dBpV
LOG  REF 75.8 dBuV
10
dB/s ] PIFEE CTFTT
TN =1
M I
S Vi D n W
A VAN LRIEE T A oV
vp se [ WO NTELER i i
5C FC R R i i
RCORR I |
START 158 kHz STOP 3@, AA MHz
41F BW 9.8 kH: AVG BW 3@ kHz SHE 2.49  =ec
Plot 3.

AU (Base station)
Conducted emissions measurement result on 120 VAC power line: phase

#)17:21:34 DEC 29, ¢
(@) ALYARRION EUT-ER

— =
=
Lt
-
]
m
=

Signal Freg (MHzY FHK Amp OF Amp AV Anp AValc
1 d.190885E 4. @ 56.9 45.7 -8.3
¢ A.25131¢ 56.5 5A.5 41,6 181
3 A.4411E¢ 39.¢ 36,7 L -14.13
Y A.566443 35,8 33.9 £a.3 -16.7
5 cA. 318976 43.8 43.1 9.8 -i@.¢
FREQ 1. EBE MHz
PERAK 45.7 dBaul
oF 45,1 dBul
AUG 417 dBal
LOG  REF 75.8 dBul
10
dEs — FlHEE TIT
ATH T -
i A Bl
ORI AT T T
VA SB MRARIN N, ety f
$CFC ! i il
ACORR | |
STRRT 156 kHz STOP 3@, @B MHz
#IF BW 9.8 kHz AVG BW 3@ kHz SHP .49 cec

Plot 4.

AU (Base station)
Conducted emissions measurement result on 120 VAC power line: neutral
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6.4. Radiated emission test, general requirements (per section 15.209):

6.4.1. Requirements:
EUT’s radiated emission shall not exceed value required in section 15.209.

6.4.2. Test description:

The measurements were performed at the Open Area Test Site.
The test configuration is shown in Fig.1, 2.

The EUT was arranged on a non-metallic table 0.8 m placed on the turn-table.
The measurements were performed at a 10 m measurement distance.

The Biconilog 30 MHz-2 GHz antenna was used.
The frequency range was investigated from 30 MHz to 2 GHz.

The measurements were performed at each frequency at which the signal was 10 dB
below the limit or less.

The level were maximized by initially rotating turntable through 360°, varying the
antenna height between 1 m and 4 m, rerouting EUT cables and changing antenna
polarization from vertical to horizontal. The measuring equipment settings were:

Initial scan:

Detector type Peak

Mode Max hold
Bandwidth 120 kHz

Step size Continuous sweep
Sweep time >1 seconds/MHz
Measurements:

Detector type Quasi-peak (CISPR 16)
Bandwidth 120 kHz
Measurement time 20 seconds/MHz
Observation >15 seconds

6.4.3. Radiated emission test results:

Test results are presented in Table 1.
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Table 1. Radiated emission test results

EUT:. BreezeACCESS VL 5.3 System

Frequency | Turn- | Antenna | Antenna | Emission Limit Margin Results
table | Polariz. | Height Level
Angle Note 1 @3m Note 2
(MHz) ©) (m) (dBuV/m) | (dBuV/m) (dB)
79.5 Vv 1.00 80 25.8 40.0 14.2 Complies
81.2 vV 1.00 51 244 40.0 15.6 Complies
82.6 Vv 1.00 299 23.6 40.0 16.4 Complies
124.6 Vv 1.00 130 27.8 43.5 15.7 Complies
175.0 Vv 1.00 279 26.9 43.5 16.6 Complies
250.0 H 2.28 78 37.3 46.0 8.7 Complies
375.0 H 2.20 354 30.7 46.0 15.3 Complies
Note 1: Emission level = E Reading (dBpV) + Cable loss (dB) + Antenna Factor (dB/m) + 10 dB

Note 2:

Where 10 dB is an extrapolation distance factor.

For Cable Loss and Antenna Factor refer to Appendix 2.
Margin (dB) = Limit (dBuV/m) — Emission level (dBuV/m)
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6.5. Radiated emission test on Radio Unit — spurious (per Section 15.209):

6.5.1. Requirements:

The levels of any unwanted emission shall not exceed value required in section
15.209.

6.5.2. EUT confiquration:

The radio unit was tested with antennas:
- Sector antenna, AN 1152 for Base Station (AU)
- Unidirectional antenna AN 1230 for Subscriber unit (SU)

6.5.3. Test procedure:

The measurements were performed in the anechoic chamber.
The EUT was arranged on a non-metallic table 0.8 m placed on the turntable.

Measuring antennas used: Up to 18 GHz - Double Ridge EMCO model 3115
above 18 GHz - Alpha TRG model A361

Antenna height =1 m.

Polarization: Vertical/Horizontal

Measurement distance = 1m.

The frequency range was investigated up to 40 GHz.

The measurements were performed in vertical and horizontal polarization, the maximum
reading recorded.

Measuring detector function and bandwidths:

Detector type Peak
Resolution bandwidth 1MHz
Video bandwidth 1 MHz
Detector type Average
Resolution bandwidth 1MHz
Video bandwidth 3 kHz*

6.5.4. Radiated emission test results and calculation ratio:

The test results are shown in Tables ## 2-3.

The emission level was calculated as:

E Reading (dBuV) + measuring cable loss (dB) + measuring antenna factor (dB/m) +
Distance correction factor

For measuring cable loss and measuring antenna factor refer to Appendix 2.
Distance correction factor = 9.5 dB (an extrapolation reading from 1 m measuring
distance to 3m specified distance)
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Table 2. Spurious emissions test results

AU Unit. Antenna used: P/N: AN 1152
Frequency Emission Limit Margin Results
Level @ 1m
(GH2) (dBuV/m) (dBuV/m) (dB)
Average |  Peak Average | Peak Average | Peak
LOW 5.270 GHz

10.54 57.3 68.3 6.7 15.7 Complies
15.81 58.1 70.0 5.9 14.0 Complies
21.08 Noise floor | Noise floor - - Complies

64 84
26.35 Noise floor | Noise floor - - Complies
31.62 Noise floor | Noise floor - - Complies
36.89 Noise floor | Noise floor - - Complies

MIDDLE 5.300 GHz
10.6 57.2 68.9 6.8 15.1 Complies
15.9 58.3 70.2 5.7 13.8 Complies
21.2 Noise floor | Noise floor - - Complies

64 84
26.5 Noise floor | Noise floor - - Complies
31.8 Noise floor | Noise floor - - Complies
371 Noise floor | Noise floor - - Complies

HIGH 5.330 GHz

10.66 57.1 69.9 6.9 14.1 Complies
15.99 58.4 70.3 5.6 13.7 Complies
21.32 Noise floor | Noise floor - - Complies

64 84
26.65 Noise floor | Noise floor - - Complies
31.98 Noise floor | Noise floor - - Complies
37.31 Noise floor | Noise floor - - Complies
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Table 3. Spurious emissions test results

SU unit. Antenna used: P/N: AN 1230
Frequency Emission Limit Margin Results
Level @ 1m
(GHz) (dBpV/m) (dBuVv/m) (dB)
Average | Peak Average | Peak Average | Peak
LOW 5.290 GHz
10.58 57.4 68.2 6.6 15.8 Complies
15.87 58.9 71.8 5.1 12.2 Complies
21.16 Noise floor | Noise floor 64 84 - - Complies
26.45 Noise floor | Noise floor - - Complies
37.03 Noise floor | Noise floor - - Complies
MIDDLE 5.300 GHz
10.6 57.2 70.4 6.8 15.1 Complies
15.9 58.2 71.5 5.8 125 Complies
21.2 Noise floor | Noise floor - - Complies
26.5 Noise floor | Noise floor o4 84 - - Complies
31.8 Noise floor | Noise floor - - Complies
371 Noise floor | Noise floor - - Complies
HIGH 5.310 GHz

10.62 60.8 72.7 3.2 17.2 Complies
15.93 58.4 70.3 5.6 13.7 Complies
21.24 Noise floor | Noise floor - - Complies
26.55 Noise floor | Noise floor o4 84 - - Complies
31.86 Noise floor | Noise floor - - Complies
37.17 Noise floor | Noise floor - - Complies
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6.6. Radiated emission test on Radio Unit - restricted bands (per Section
15.205):

6.6.1. Requirements:

Radiated emission in restricted bands should meet the requirements sec. 15.205.
The following frequency bands should be measured:

Frequency, GHz Restricted band to be tested
15.78 15.35-16.2
LOW 5.270 GHz 21.04 17.7-214
31.56 31.2-31.8
15.87 15.35-16.2
MIDDLE 5.300 GHz 21.16 17.7-214
31.74 31.2-31.8
10.64 10.6 —12.7
HIGH 5.330 GHz 15.96 15.35-16.2
21.28 17.7-214

6.6.2. EUT configuration:
The measurements were performed with four various antennas.

6.6.3. Test procedure:

The measurements were performed in the anechoic chamber.
The EUT was arranged on a non-metallic table 0.8 m placed on the turntable.

Measuring antennas used: Up to 18 GHz - Double Ridge EMCO model 3115
above 18 GHz - Alpha TRG model A361

Antenna height = 1 m.
Measurement distance = 1m.
Measuring detector function and bandwidths:

Detector type Peak

RBW 1MHz

VBW 3 MHz
All measurements were taken with peak detector and the readings were compared with
the limit line.
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6.6.4. Test results and calculation ratio:

The test results are shown in Plots #212 to #253 , see tables below:

AU, Antenna 16 dBi

Harmonic Antenna name
Frequency, | Restricted band
GHz AN 1152
15.81 15.35-16.2 #212, 213
LOW 5.270 GHz
21.08 17.7-214 #214
10.6 10.6 - 12.7 #219, 220
MIDDLE 5.300 GHz 15.9 15.35-16.2 #221
21.2 17.7-214 #222
10.66 10.6-12.7 #227, 228
HIGH 5.330 GHz231 15.99 15.35-16.2 #229
21.32 17.7-214 #230

SU, Antenna 28 dBi

Harmonic Antenna name
Frequency, | Restricted band
GHz AN 1230
15.87 15.35-16.2 #235,236
LOW 5.290 GHz
21.16 17.7-21.4 #237
10.6 10.6 —12.7 #242, 243
MIDDLE 5.300 GHz 15.9 15.35-16.2 #244
21.2 17.7-21.4 #245
10.62 10.6 —12.7 #250, 251
HIGH 5.310 GHz 15.93 15.35-16.2 #252
21.24 17.7-214 #253

Notes:The AVG limit line 64 dBuV/m (at 1m distance) is not shown in the plots.
All measurements in restricted bands on frequency ranges above

21.5 GHz not exceed the SA noise floor level.
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7. Base station configuration measurements 15.407
7.1. Maximum peak transmit power

7.1.1. Requirements:

The peak transmit power shall not exceed the lesser of 250mW or 11dBm+10logB, where B
is the 26-dB emission bandwidth in MHz. as required in sec. 15.407 (a) (2).
Calculated limit is 24-(16-6) = 14 dBm

7.1.2. Test results:

The peak output power is measured according to method #3 as defined in the

measurement procedure updated for peak transmit power in the unlicensed national
information

Infrastructure (U-NII) bands; Public Notice Aut-30-2002.
The measured maximum peak power is:

Low channel (56265MHz): 10.88dBm
Middle channel (56300MHz): 12.39dBm
High channel (6335MHz): 12.31dBm

7.1.3. Test results:
The measured results are shown in Appendix 3, clause 12.2 — for antenna 16 dBi.

7.2. The peak emissions outside of the frequency bands of operation.

7.2.1. Requirements:

All emissions outside of the 5.15-5.35 GHz band shall not exceed an EIRP of —27 dBm/MHz
as required in sec. 15.407 (b)-(2)(4).

7.2.2. Test results:

The measured results are shown in Appendix 3, clause 12.11.
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7.3. 26dB bandwidth

7.3.1. Requirements:

The signal bandwidth is defined at the —26dBc points from the signal peak in section
15.403 (c).

7.3.2. Test results:

The measured results are shown in clause 12.

7.4. Peak power spectral density

7.4.1. Requirements:

The peak power spectral density shall not exceed 11dBm with antenna directional
gain no grate than 6 dBi in any 1MHz band as required in section 15.407 (a) (2).
For antenna gain 16 dBi 11-(16-6) = 1 dBm

7.4.2. Test results:

All measurements were found under the limit.

The measured results are shown in Appendix 3, clause 12.5 - for AU unit, Antenna 16
dBi.

7.5. Peak excursion

7.5.1. Requirements:

The ratio of the peak excursion of the modulation envelope to the peak transmit power shall
not exceed 13dB across any 1MHz bandwidth or the emission bandwidth whichever is less.
as required in sec. 15.407 (a) (6).

7.5.2. Test results:

The peak excursion is measured according to method as defined in the guidelines
for assessing unlicensed national information infrastructure (U-NIl) Devices-part
15,subpart E.

The measured results are shown in Appendix 3:

clause 12.8 - BA VL transmitter time duration for the ratio of the Peak Execution
measurements;

clause 12.9 — for AU, Antenna 16 dBi
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8. Subscriber unit configuration measurements 15.407

The base station and subscriber have an identical outdoor unit. The difference is the
output power according to the antenna gain. This section repeats the measurements
that are output power dependent for the 21dBi subscriber unit antenna gain.

8.1. Maximum peak transmit power

8.1.1. Requirements:
The peak transmit power shall not exceed the lesser of 250mW or 11dBm+10logB, where
B is the 26-dB emission bandwidth in MHz. as required in sec. 15.407 (a) (2).
Calculated limit is 24-(21-6) = 9 dBm for antenna 21 dBi and 24-(28-6) = 2 dBm for
antenna 28 dBi.

8.1.2. Test results:

The peak output power is measured according to method #3 as defined in the
measurement procedure updated for peak transmit power in the unlicensed national
information

Infrastructure (U-NII) bands; Public Notice Aut-30-2002.

The measured maximum peak power for antenna 21 dBi is:

Low channel (56265MHz): 6.24dBm
Middle channel (5300MHz): 8.48dBm
High channel (56335MHz): 6.33dBm

The measured results are shown in Appendix 3:
clause 12.3 — for Antenna 21 dBi;
clause 12.4 - for Antenna 28 dBi.

8.2. The peak emissions outside of the frequency bands of operation.

8.2.1. Requirements:

All emissions outside of the 5.15-5.35 GHz band shall not exceed an EIRP of —27
dBm/MHz as required in sec. 15.407 (b)-(2)(4).

8.2.2. Test results:
The measured results are shown in Appendix 3, clause 12.12.
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8.3. 26dB bandwidth

8.3.1. Requirements:

The signal bandwidth is defined at the —26dBc points from the signal peak in section
15.403 (c).

8.3.2. Test results:

The measured results are shown in clause 12.

8.4. Peak power spectral density

8.4.1. Requirements:

The peak power spectral density shall not exceed 11dBm in any 1MHz band with
antenna directional gain no grate than 6 dBi as required in section 15.407 (a) (2).
For antenna gain 21 dBi 11-(21-6) = -4 dBm and 11-(28-6) = -11 dBm for antenna
gain 28 dBi.

8.4.2. Test results:

The measured results are shown in Appendix 3, clause 12.6 — for Antenna 21 dBi
and clause 12.7 - for Antenna 28 dBi.

8.5. Peak excursion

8.5.1. Requirements:

The ratio of the peak excursion of the modulation envelope to the peak transmit power
shall not exceed 13dB across any 1MHz bandwidth or the emission bandwidth whichever
is less as required in sec. 15.407 (a) (6).

8.5.2. Test results:

The peak excursion is measured according to method as defined in the guidelines
for assessing unlicensed national information infrastructure (U-NIl) Devices-part
15,subpart E. This measurement is modulation dependent.

The measured results are shown in Appendix 3, clause 12.10 — for Antenna 21 dBi
and 28 dBi
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9. Compliance with specification

Test FCC Part 15 Test result
Radiated emissions in restricted bands Sec.15.205 Complies
Conducted emission Sec.15.207 Complies
Radiated emission — general requirements Sec.15.109, 209 Complies
Maximum peak output power Sec.15.407 Complies
Conducted spurious Sec.15.407 Complies
Peak power density Sec.15.407 Complies
Peak excursion Sec 15.407 Complies
/ Telematics Laboratory
\ ' 7 June 2006
Approved by: Yuri Rozenberg Tested by: Michael Feldman
Position: Head of EMC Branch Position: Testing Technician
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10. Appendix 1: Test equipment used

All measurements equipment is on SlI calibration schedule with a recalibration interval
not exceeding one year.

Last Next
Instrument Manufac- Model Serial No. | calibration | calibration

turer date date
Spectrum analyzer HP E7405a Sl 4944 04/05 04/06
10 KHz-26.5 GHz
Spectrum analyzer HP 8565E 720A0069 09/05 09/06
9 KHz-50 GHz
Spectrum analyzer Adjilent E4407B US40241729 07/05 07/06
9 KHz-26.5 GHz
Antenna Double Ridge EMCO 3115 S114873 03/05 03/06
1-18 GHz
Antenna Standard Gain | WILTRON | Alpha TRG 861A/590 01/05 01/06
Horn A361
18-40 GHz
LISN FCC LISN- SI1 5023 05/05 05/06
9 kHz — 30 MHz 50/250-32-4-

16

Transient limiter HP 11947A 31074A3105 05/05 05/06
0.009-200 MHz
Attenuator 20 dB HP 8491B 3929M50394 05/05 05/06
DC - 18 GHz

11. Appendix 2: Antenna Factor and Cable Loss

Antenna Factor
Standard Gain Horn 26 — 40 GHz Alpha TRG Model A361

Point

Frequency (MHz)

Antenna Factor (dB/m)

26000

35.22

27000

35.40

28000

35.52

29000

35.64

30000

35.76

31000

35.90

32000

36.07

33000

36.16

34000

36.31

S E IR I EN B N B

35000

36.46

11

36000

36.60

12

37000

36.74

13

38000

36.93

14

39000

37.21

15

40000

37.28
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Page 2 of 5

NETS

N Y YIRS, LF = e EEET oy

Gain and Antenna Factors for Double Ridged Guide Antenna
Manufactured by EMC Test Systems
Model Number: 3115  Serial Number: 5802

1.0 Meter Calibration Polarization: Horizontal
Frequency Antenna Gain Gain
(MHz) Factor (dB/m) Numeric dBi
1000 243 3.86 59
1500 25.6 6.48 8.1
2000 27.9 6.83 8.3
2500 28.9 8.43 9.3
3000 30.7 7.97 9.0
3500 32.0 8.06 9.1
4000 33.0 8.38 9.2
4500 329 10.91 10.4
5000 341 10.16 10.1
5500 34.8 10.51 10.2
6000 352 11.38 10.6
6500 354 12.79 11.1
7000 36.4 11.83 10.7
7500 37.3 10.90 10.4
8000 375 12.05 10.8
8500 37.9 12.36 109
9000 38.2 12.86 11.1
9500 38.3 14.04 1.5
10000 387 14.25 11.5
10500 38.5 16.26 121
11000 38.8 16.87 12.3
11500 39.5 15.41 11.9
12000 39.3 17.96 12.5
12500 391 20.03 13.0
13000 40.2 16.83 12.3
13500 41.2 14.53 11.6
14000 41.9 13.20 112
14500 41.3 16.27 121
15000 396 26.07 14.2
15500 38.1 39.49 16.0
16000 384 39.12 15.9
16500 39.8 29.81 14.7
17000 416 20.97 13.2
17500 448 10.55 10.2
18000 46.5 7.57 8.8

Specification compliance testing factor (1.0 meter spacing) to be added to receiver meter reading in dBV to convert
to field intensity in dBV/meter. Calibrated 07 Oct 02 (DD/MM/YYYY). Calibration per ARP 958.
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[T IREN

NETS

M TEST STTHARE, L — o FSCD Compamy

Gain and Antenna Factors for Double Ridged Guide Antenna
Manufactured by EMC Test Systems
Model Number: 3115  Serial Number: 5802

1.0 Meter Calibration Polarization: Vertical

Frequency Antenna Gain Gain
(MHz) Factor (dB/m) Numeric dBi
1000 241 411 6.1
1500 25.6 6.48 8.1
2000 27.9 6.83 8.3
2500 28.9 8.47 9.3
3000 306 8.18 9.1
3500 31.9 8.24 9.2
4000 33.0 8.45 9.3
4500 328 11.14 10.5
5000 34.0 10.34 10.1
5500 348 10.40 10.2
6000 351 11.67 10.7
6500 354 12.86 111
7000 36.3 11.92 10.8
7500 37.3 10.95 10.4
8000 374 12.15 10.8
8500 37.8 12.58 11.0
9000 382 13.01 11.1
9500 38.2 14.21 11.5
10000 38.5 14.79 11.7
10500 38.6 16.05 121
11000 38.8 16.93 12.3
11500 393 16.19 121
12000 39.1 18.46 12.7
12500 39.1 20.28 13.1
13000 40.1 17.19 12.4
13500 411 14.85 1.7
14000 418 13.55 11.3
14500 41.3 16.25 121
15000 39.6 25.78 14.1
15500 38.0 39.54 16.0
16000 38.3 39.73 16.0
16500 396 31.52 15.0
17000 413 22.72 136
17500 445 11.49 10.6
18000 46.5 7.69 89

Specification compliance testing factor (1.0 meter spacing) to be added to receiver meter reading in dBV to conve
to field intensity in dBV/meter. Calibrated 07 Oct 02 (DD/MM/YYYY). Calibration per ARP 958.
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12.  Appendix 3: Test results (plots)

AU Unit 26 dB - Emissions bandwidth test 15.407 a(2)

Carrier Frequency 5.265 GHz, EBW 10 MHz, PRBS 6 Mbit/s

e Agilent  15:22:00 Dec 18, 2005 R T
BA WL 5.3 AL BMbit/s
Ref 6 dBm Atten 5 dB  ExtPG 208 dB
Peak
Log |
10
dB/
> =
Center 5.265 GHz Span 20 MHz
#Res BYW 100 kHz VBYY 300 kHz Sweep 4.348 ms (401 pts)
Emission Bandwidth Results { ing..) Avyg 20/20
Emission Bandwidth Emiss B X dB  -26.0dB
11.53 MHz

Carrier Frequency 5.265 GHz , EBW 10 MHz, PRBS 54 Mbit/s

4 Agilent  16:26:46 Dec 18, 2005

B WL 5.3 AU 54 Mbit/s

Ref 6 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.265 GHz

#Res BW 100 kHz VYBW 300 kHz

Span 20 MHz
Sweep 4.348 ms (401 pts)

Emission Bandwidth Results (measuring..)

Avy 20/20

Emission Bandwidth
11.60 MHz

Plot 5.

Emiss BW X dB -26.0 dB

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




MY ) THE STANDARDS INSTITUTION OF ISRAEL (Tefsmates taboraion)

Test Report No.: 8612303651 Rev.1 Page 33 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

Plot 6.
Carrier Frequency 5.300 GHz, EBW 10 MHz, PRBS 6 Mbit/s

# Agilent  16:29:55 Dec 18, 2005 R T

BA WL 5.3 AL BMbitfs

Ref6 dBm Atten 5 dB  ExtPG -20.8 dB
Peak
Log | I
10
dB/

Center 5.3 GHz Span 20 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 4.348 ms (401 pts)

Emiccinn Bandwidih B

E B F Its ing..) Avy 20/20

Emission Bandwidth Emiss BWXdB  -26.0 dB
11.51 MHz

Plot 7.
Carrier Frequency 5.300 GHz, EBW 10 MHz, PRBS 54 Mbit/s

- Agilent  18:31:17 Dec 18, 2005 R T
BA WL 5.3 Al Sdhbitis
Ref 6 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log ] |
10
dB/
> <
Center 5.3 GHz Span 20 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 4.348 ms (401 pts)
Emission Bandwidth Results {(measuring. ) Avy 20,20
Emission Bandwidth Emiss B % dB  26.0dB
11.75 MHz
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Plot 8.
Carrier Frequency 5.335 GHz, EBW 10 MHz, PRBS 6 Mbit/s

- Agilenf  16:33:38 Dec 18, 2005 RT
BAYL 5.3 Al BMbit/s
Ref6 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log T
10
dB/

> €

Center 5.335 GHz Span 20 MHz
#Res BW 100 kHz #WBW 1 MHz Sweep 4.348 ms (401 pts)
Emission Bandwidth Results ( ing..) Awy 20/20

Emission Bandwidth Emiss BW X dE  -26.0 dB

11.28 MHz
Plot 9.

Carrier Frequency 5.335 GHz, EBW 10 MHz, PRBS 54 Mbit/s

#: Agllent  16:34:28 Dec 18, 2005 R T

BA WL 5.3 Al Sdhbitis

Ref 6 dBm Atten 5 dB  Ext PG 20.8 dB
Peak |
Log |
10
dB/

Center 5.335 GHz Span 20 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 4.348 ms (401 pts)

Emission Bandwidth Results {(measuring..) Avy 20,20

Emission Bandwidth Emiss BWXdB 26008
11.66 MHz
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Plot 10.
Carrier Frequency 5.270 GHz, EBW 20 MHz, PRBS 6 Mbit/s

# Agllent  16:38:20 Dec 18,2005 R T

BAYL 5.3 Al BMbit/s

Ref6 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.27 GHz Span 40 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 8.696 ms (401 pts)

Emission Bandwidth Results ing.) Avg 2020

Emission Bandwidth Emiss BW XdB  -26.0 dB
21.17 MHz

Plot 11.
Carrier Frequency 5.270 GHz, EBW 20 MHz, PRBS 54 Mbit/s

i Agilent  15:40:29 Dec 18,2005 R T

BA WL A3 AL B4Mbitis

Ref6 dBm Atten 5dB  ExtPG 20.8 dB
Peak
Log
10
dB/

Center 5.27 GHz Span 40 MHz
#Res BUW 100 kHz #VBW 1 MHz Sweep 8.696 ms (401 pts)

Emission Bandwidth Results { ing..) Avq 20/20

Emission Bandwidth Emiss BW X dB  -26.0 dB
20.37 MHz
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Plot 12.
Carrier Frequency 5.300 GHz, EBW 20 MHz, PRBS 6 Mbit/s

5 Agilent  16:42:41 Dec 18, 2005 R T

B4 WL 5.3 AL BMbit/s

Ref6 dBm Atten 5 dB  ExtPG 20.8 dB
Peak
Log
10
dB/

Center 5.3 GHz Span 40 MHz
#Res BUW 100 kHz #VBW 1 MHz Sweep 8.696 ms (401 pts)

Emission Bandwidth Result ( ing.) Ay 20/20

Emission Bandwidth Emiss BW X dE 260 dBE
21.20 MHz

Plot 13.
Carrier Frequency 5.300 GHz, EBW 20 MHz, PRBS 54 Mbit/s

4+ Agilent  15:43:59 Dec 183, 2005 R T

BA YL 5.3 AU B4hbitfs

Ref6 dBm Atten 5dB  ExtPG 20.8 dB
Peak |
Log f
10
dB/

Center 5.3 GHz Span 40 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 8.696 ms (401 pts)

Emission Bandwidth Results ( ing.) Avg 20/20

Emission Bandwidth Emiss BWXdB  -260dB
20.18 MHz
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Plot 14.

Carrier Frequency 5.330 GHz, EBW 20 MHz, PRBS 6 Mbit/s

% Agilenf  16:45:30 Dec 18, 2005

Ba WL 5.3 Al BMbit/s

Ref6 dBm Atten5 dB  Ext PG -20.8 dB

R T

Peak

Log
10

dB/

Center 5.33 GHz

#Res BW 100 kHz #VBW 1 MHz

Span 40 MHz
Sweep 8.696 ms (401 pts)

Emissi B Twsicdih B

B s ing. )

Awy 20/20

Emission Bandwidth
21.38 MHz

Emiss BW X dB -26.0 dB

Plot 15.

Carrier Frequency 5.330 GHz, EBW 20 MHz, PRBS 54 Mbit/s

- Agilenf  16:46:52 Dec 18, 2005

BA WL 5.3 AU S4Mbit/s

Ref6 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.33 GHz

#Res BW 100 kHz #VBW 1 MHz

Span 40 MHz
Sweep 8.696 ms (401 pts)

Emiccinn Bandwidih B

E B Its { ing..)

Avg 2020

Emission Bandwidth
20.41 MHz

Emiss BW X dB -26.0 dB
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12.1. SU Unit 26 dB - Emissions bandwidth test 15.407 a(2)

Plot 16.

Carrier Frequency 5.265 GHz, EBW 10 MHz, PRBS 6 Mbit/s

- Agilenf  12:01:13 Dec 14, 2005 RT
BAWL 5.3 SUE Mbit/s
Ref 3 dBm Atten 5 dB  Ext PG 208 dB
Peak | |
Log i
10
dB/

> <

Center 5.265 GHz Span 20 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4.348 ms ({401 pts)
Emission Bandwidth Results (| ing. ) Avy 20/20

Emission Bandwidth Emiss B XdB 25048

11.34 MHz
Plot 17.

Carrier Frequency 5.265 GHz, EBW 10 MHz, PRBS 54 Mbit/s

- Agilenf  12:20:31 Dec 14, 2005 RT
BA WYL 5.3 5U 54 Mbit/S
Ref9 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/
> <«
Center 5.265 GHz Span 20 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 4.348 ms (401 pts)
Emission Bandwidth R ing..) Avg 20/20
Emission Bandwidth Emiss B X dB  -26.0 dB
11.47 MHz
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Plot 18.
Carrier Frequency 5.300 GHz, EBW 10 MHz, PRBS 6 Mbit/s

W Agilent  12:27:42 Dec 14, 2005 R T

BA YL S.3 SUE Mbit's

Ref 9 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/

Center 5.3 GHz Span 20 MHz
#Res BW 100 kHz #WBW 1 MHz Sweep 4.348 ms (401 pts)

Emission Bandwidth Results ing.) Avg 20/20

Emission Bandwidth Emiss BWXdB  -26.0 dB
11.50 MHz

Plot 19.
Carrier Frequency 5.300 GHz, EBW 10 MHz, PRBS 54 Mbit/s

% Agilent  12:34:25 Dec 14, 2005 R T
BA WL 5.3 5U 54 Mbitis
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak | | |
Log | 1 1
10
dB/
> €«
Center 5.3 GHz Span 20 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 4.348 ms (401 pts)
Emission Bandwidth Results { ing..) Avyg 2020
Emission Bandwidth Emiss BWXdB  -25.0dB
11.41 MHz
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Plot 20.
Carrier Frequency 5.335 GHz, EBW 10 MHz, PRBS 6 Mbit/s

- Agilenf  12:43:30 Dec 14, 2005 R T
BA L 5.3 BU B Mbit/s
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak | | |
Log 1 ] I
10
dB/

> €

Center 5.335 GHz Span 20 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 4.348 ms ({401 pts)
Emission Bandwidth Results || ing..) Avy 20/20

Emission Bandwidth Emiss BW X dB  -26.0 dB

11.60 MHz
Plot 21.

Carrier Frequency 5.335 GHz, EBW 10 MHz, PRBS 54 Mbit/s

5 Agilent  12:45:34 Dec 14, 2005 R T

BA WL 5.3 SU B4 Mbit/s

Ref0 dBm Atten 5dB  ExtPG -20.8 dB
Peak
Log ! ]
10
dB/

Center 5.335 GHz Span 20 MHz
#Res BUW 100 kHz #VBW 1 MHz Sweep 4.348 ms (401 pts)

Emission Bandwidth R

B F Its ing ) Avy 20,20

Emission Bandwidth Emiss BW X dE 260 dBE
11.68 MHz
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Plot 22.
Carrier Frequency 5.270 GHz, EBW 20 MHz, PRBS 6 Mbit/s

¢ Agilent  12:50:57 Dec 14,2005 R T

BAL 53 SUE Mbit/s

RefD dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10 — e
dB/

Center 5.27 GHz Span 50 MHz
#Res BW 100 kHz #WBW 1 MHz Sweep 10.87 ms (401 pts)

Emission Bandwidth Results ing.) Avg 2020

Emission Bandwidth Emiss BW XdE  -26.0 dB
20.91 MHz

Plot 23.
Carrier Frequency 5.270 GHz, EBW 20 MHz, PRBS 54 Mbit/s

e Agilent 125420 Dec 14, 2005 R T

B WL 5.3 5L A4 Mbitis

Ref0 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.27 GHz Span 50 MHz
#Res BW 100 kHz H#VBW 1 MHz Sweep 10.87 ms {101 pts)

Emission Bandwidth Results (measuring..) Avg 20,20

Emission Bandwidth Emiss Bw X dB  -26.0dB
2013 MHz
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Plot 24.

Carrier Frequency 5.300 GHz, EBW 20 MHz, PRBS 6 Mbit/s

e Agilent  13:52:10 Dec 14,2005

BAYWL 53 5UE Mbit/s
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.3 GHz

Span 50 MHz

20.91 MHz

#Res BW 100 kHz #YBW 1 MHz Sweep 10.87 ms ({401 pts)
Emission Bandwidth Results ( ing..) Avy 20/20
Emission Bandwidth Erniss BW XdB  -26.0 4B

Plot 25.

Carrier Frequency 5.300 GHz, EBW 20 MHz, PRBS 54 Mbit/s

i Agilent  13:54:18 Dec 14, 2005

BA WL 5.3 SU 54 Mbit/s
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak [

Log
10

dB/

Center 5.3 GHz
#Res BYW 100 kHz #VBW 1 MHz

Sweep 10.87 ms {401 pts)

Span 50 MHz

Emission Bandwidth Results (measuring..)

Avg 20/20

Emission Bandwidth
20.33 MHz

Emiss BW X dB

-26.0 dB
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Plot 26.
Carrier Frequency 5.330 GHz, EBW 20 MHz, PRBS 6 Mbit/s

¢ Agilent  13:58:59 Dec 14,2005 R T

BAWL A3 SU B Mbitfs

Ref0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log | |
10
dB/

Center 5.33 GHz Span 50 MHz
#Res BW 100 kHz #YBW 1 MHz Sweep 10.87 ms ({401 pts)

Emission Bandwidth Results ing.) Avg 20720

Emission Bandwidth Emiss BWXdB  -26.0 dB
21.15 MHz

Plot 27.
Carrier Frequency 5.330 GHz, EBW 20 MHz, PRBS 54 Mbit/s

5 Agilent  14:03:21 Dec 14,2005 R T

BavL 5.3 SU 54 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log T
10
dB/

Center 5.33 GHz Span 50 MHz
#Res BW 100 kHz #WBW 1 MHz Sweep 10.87 ms (401 pts)

Emission Bandwidth Results ing.) Avg 2020

Emission Bandwidth Emiss BW XdE  -26.0 dB
20.74 MHz

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




MY ) THE STANDARDS INSTITUTION OF ISRAEL (Tefsmates taboraion)

Test Report No.: 8612303651 Rev.1
Title: Test on Broadband Wireless Access system:

Page 44 of 164 Pages
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Plot 28.

Carrier Frequency 5.290 GHz, EBW 40 MHz, PRBS 6 Mbit/s

e Agilent  14:33:09 Dec 14, 2005

BAYWLE.3 SUE Mbit/s
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.29 GHz
#Res BW 300 kHz VBW 1 MHz

Span 100 MHz
Sweep 4 ms (401 pts)

Emiccinn Bandwidih B

E B f Its ing..)

Avy 20/20

Emission Bandwidth
42.06 MHz

Emiss BW X dB -26.0 dB

Plot 29.

Carrier Frequency 5.290 GHz, EBW 40 MHz, PRBS 54 Mbit/s

- Agilenf  14:41:16 Dec 14, 2005

BA WL 5.3 SU 54 Mbit/s
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log

10
dB/

Center 5.29 GHz
#Res BW 300 kHz VBW 1 MHz

Span 100 MHz
Sweep 4 ms (401 pts)

Emiccini Bandwidih B

E B I Its { ing..)

Avyg 2020

Emission Bandwidth
41.27 MHz

Emiss BW X dB -26.0 dB
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Plot 30.
Carrier Frequency 5.300 GHz, EBW 40 MHz, PRBS 6 Mbit/s

e Agilent  14:45:08 Dec 14, 2005

BA WL A3 5U B Mhit/s
Ref0 dBm Atten 5 dB

Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.3 GHz

Span 100 MHz

#Res BYW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)
Emission Bandwidth Results (| ing..) Avyg 20/20
Emission Bandwidth Emiss BW X dE 260 dB
41.52 MHz
Plot 31.

Carrier Frequency 5.300 GHz, EBW 40 MHz, PRBS 54 Mbit/s

e Agilent  14:47:58 Dec 14, 2005

BA WL 5.3 SU 54 Mbit/s
Ref 0 dBm Atten 5 dB

Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.3 GHz
#Res BW 300 kHz

VBW 1 MHz

Span 100 MHz
Sweep 4 ms (401 pts)

Emiccinn Bandwidth B

c i} F Its { ing..)

Avg 20/20

Emission Bandwidth
41.37 MHz

Emiss BW X dB -26.0 dB
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Plot 32.
Carrier Frequency 5.310 GHz, EBW 40 MHz, PRBS 6 Mbit/s

#: Agllent  14:5228 Dec 14,2005 R T

BA WL E3 SUE Mbitis

Ref0 dBm Atten5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.31 GHz Span 100 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Emission Bandwidth Results {(measuring..) Avy 20,20

Emission Bandwidth Emiss BWXdB 26008
41.24 MHz

Plot 33.
Carrier Frequency 5.310 GHz, EBW 40 MHz, PRBS 54 Mbit/s

- Agilent  14:53:45 Dec 14, 2005 R T

BA YL E.3 SU 54 dMhitfs

Ref0 dBm Atten 5 dB  Ext PG 20.8 dB
Peak |
Log I !
10
dB/

Center 5.31 GHz Span 100 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Emission Bandwidth Results {(measuring..) Avy 20,20

Emission Bandwidth Emiss BWXdB 26008
41.16 MHz
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12.2. AU Unit. Antenna 16 dBi - Peak Transmit Power test 15.407a (2)

Plot 34.
Carrier Frequency 5.265 GHz, EBW-10 MHz, PRBS 6 Mbit/s

3 Agllent  17:29:31 Dec 18, 2005 R T

BA WL 5.3 AU B Mbit/s

Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB

Peak L
Log oo ety 8
10
dB/

Center 5.265 GHz Span 23.06 MHz
#Res BW 1 MHz #YBW 3 MHz Sweep 4 ms (@01 pts)

Channel Power Results (measuring..) Avqg 2020

Channel Power Integration B 11,63 MHz
10.88 dBm

Density -59.74 dBm/Hz

Plot 35.
Carrier Frequency 5.265 GHz, EBW- 10 MHz, PRBS 54 Mbit/s

0 Agilent  17:26:26 Dec 18, 2005 R T

BA WL 5.3 Al 54 Mbitis

Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB
Peak |
Log
10
dB/

Center 5.265 GHz Span 23.2 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)

Channel Power Results (measuring..) Avy 20/20

Channel Power Integration By 11.60 MHz
10.79 dBm

Density -59.85 dBm/Hz
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Plot 36.

Carrier Frequency 5.300 GHz, EBW- 10 MHz, PRBS 6 Mbit/s

e Agilent  17:19:39 Dec 18, 20085

BAYWLE.3 AUE Mbit/s

Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB

RT

Peak [

Log
10

dB/

Center 5.3 GHz

Span 23.02 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Cl | Power R ing ) Avy 20/20
Channel Power Integration By 1151 MHz
12.06 dBm
Density -58.55 dBrm/Hz
Plot 37.

Carrier Frequency 5.300 GHz, EBW-10 MHz, PRBS 54 Mbit/s

5 Agilent  17:22:11 Dec 18, 2005

BA L 5.3 AU 54 Mbit/s
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB

Peak [ |

Log
10

dB/

Center 5.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 23.5 MHz
Sweep 4 ms (401 pts)

Cl | Power R

ing..)

Avy 20/20

Channel Power
12.39 dBm

Density -58.31 dBrm/Hz

Integration BW 11.75 MHz
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Plot 38.

Carrier Frequency 5.335 GHz. EBW- 10 MHz, PRBS 6 Mbit/s

- Agilenf  17:16:08 Dec 18, 2005 RT
BA WL 5.3 AU B Mbit/s
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/
Center 5.335 GHz Span 22.58 MHz
#Res BW 1 MHz #YBW 3 MHz Sweep 4 ms (401 pts)
Ct | Power Results { ing..) Avg 2020
Channel Power Integration By 11.29 MHz

1

Density

1.98 dBm

-68.63 dBr/Hz

Plot 39.

Carrier Frequency 5.335 GHz. EBW- 10 MHz, PRBS 54 Mbit/s

- Agilenf  17:13:37 Dec 18, 2005
BA WL 5.3 AU Sdhbit/s

Ref 12 dBm Atten 5 dB  Ext PG 20.8 dB

Peak I |

Log

10

dB/

Center 5.335 GHz Span 23.32 MHz

#Res BW 1 MHz VYBW 3 MHz Sweep 4 ms 01 pts)
Ct | Power Results | ing..) Avg 20/20
Channel Power Integration BYY 11.66 WHz

1

Density

2.31 dBm

-58.36 dBr/Hz
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Plot 40.

Carrier Frequency 5.270 GHz, EBW-20 MHz, PRBS 6 Mbit/s

% Agilenf  17:35:58 Dec 18, 2005

Ba WL 5.3 AUB Mbit/s

Ref 12 dBm Atten5 dB  Ext PG 20.8 dB

R T

Peak

Log
10

dB/

Center 5.27 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 4 ms (401 pts)

Ct | Power R

ing..)

Avy 20/20

Channel Power
6.26 dBm

-67.00 dBm/MHz

Density

Integration BWW 2117 MHz

Plot 41.

Carrier Frequency 5.270 GHz, EBW-20MHz, PRBS 54 Mbit/s

5 Agilent  17:37:36 Dec 18, 2005

BA L 5.3 AU S4hbitis

Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB

R T

Peak

Log
10

dB/

Center 5.27 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 38.49 MHz
Sweep 4 ms (401 pts)

Cl | Power R

ing..)

Avy 20/20

Channel Power
6.72 dBm

Density -66.37 dBrm/Hz

Integration BW 20.37 MHz
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Plot 42.

Carrier Frequency 5.300 GHz, EBW-20 MHz, PRBS 6 Mbit/s

- Agilenf  17:41:53 Dec 18, 2005 R T
BA WL 5.3 Al BMbit/s
Ref 12 dBm Atten 5dB  ExtPG -20.8 dB
Peak |
Log 1
10
dB/
Center 5.3 GHz Span 40.06 MHz
#Bes BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
Ct | Power Results | ing..) Avyg 20/20

1

Density

Channel Power

3.17 dBm

-60.10 dBm/Hz

Integration BWY 21.20 MHz

Plot 43.

Carrier Frequency 5.300 GHz, EBW-20 MHz, PRBS 54 Mbit/s

- Agilenf  17:50:27 Dec 18, 2005

BA WL 5.3 AU S4hbit/s
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

I . |

dB/

Center 5.3 GHz
#Res BW 1 MHz #WBW 3 MHz

Span 38.13 MHz
Sweep 4 ms 01 pts)

Ct | Power Results | ing..)

Avg 20/20

Density

Channel Power
13.43 dBm

-59.62 dBrm/Hz

Integration BYY 2018 MHz
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Plot 44.
Carrier Frequency 5.330 GHz, EBW-20 MHz, PRBS 6 Mbit/s

e Agilent  17:45:05 Dec 18, 2005 R T

BANWL 63 Al EMbitis

Ref 12 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.33 GHz Span 40.4 MHz
#Bes BW 1 MHz #YBW 3 MHz Sweep 4 ms ({01 pts)

Cl | Power Results ( ing. ) Avy 20/20

Channel Power Integration B 2138 MHz
10.72 dBm

Density -62.58 dBm/Hz

Plot 45.
Carrier Frequency 5.330 GHz, EBW-20MHz, PRBS 54 Mbit/s

4+ Agllent  17:47:22 Dec 183, 2005 R T

BA WL 5.3 AL B4Mbit/s

Ref 12 dBm Atten 5dB  ExtPG 20.8 dB
Peak
Log
10
dB/

Center 5.33 GHz Span 39.51 MHz
#Res BW 1 MHz #WBW 3 MHz Sweep 4 ms (401 pts)

Ct | Power Results ing.) Avg 2020

Channel Power Integratian BVY 20.91 MHz
11.17 dBm

Density -62.03 dBm/iHz
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12.3. SU Unit. Antenna 21 dBi - Peak Transmit Power test 15.407a (2)

Plot 46.
Carrier Frequency 5.265 GHz, EBW-10 MHz, PRBS 6 Mbit/s

# Agilent  15:11:14 Dec 14,2005 R T

BA YL 5.3 SUE Mbit/s

Ref0 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log |
10
dB/

Center 5.265 GHz Span 22.8 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 4.957 ms (401 pts)

Cl | Power Results ( ing..) Avy 2020

Channel Power Integration By 11.40 MHz
6.02 dBm

Density -64.54 dBm/Hz

Plot 47.
Carrier Frequency 5.265 GHz, EBW-10MHz, PRBS 54 Mbit/s

He Agilent  15:14:88 Dec 14, 2005 R T

BA WL 5.3 SU 54 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log i
10
dB/

Center 5.265 GHz Span 22.94 MHz
#Res BW 100 kHz #YBW 1 MHz Sweep 4.987 ms (401 pts)

Cl I Power Resulis { ing ) Avy 20/20

Channel Power Integration B 11.47 MHz
6.24 dBm

Density -64.35 dBrm/Hz
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Plot 48.

Carrier Frequency 5.300 GHz, EBW-10 MHz, PRBS 6 Mbit/s

W0 Agilenf  15:33:12 Dec 14, 2005

Ba VLS.
Ref0 dB

3 SUB Mhit/s

m Atten 5 dB  Ext PG -20.8 dB

R T

Peak

Log
10

dB/

Center 5
Res BW

3 GHz
300 kHz VBW 1 MHz

Span 23 MHz
Sweep 4 ms (401 pts)

c

| Power Results | ing..)

Avg 20,20

Density

Channel Power

5.98 dBm

-64.62 dBmiHz

Integration BYY 11.50 MHz

Plot 49.

Carrier Frequency 5.300 GHz, EBW-10MHz, PRBS 54 Mbit/s

% Agilent

15:34:29 Dec 14, 2005

BAL 5.3 SU 54 Mbit/s

Ref 0 dBm

Atten 5 dB  Ext PG -20.8 dB

Peak

Log

10
dB/

Center 5.3 GHz
Res BW 300 kHz WBW 1 MHz

Span 23 MHz
Sweep 4 ms (401 pts)

Cl | Power Results { ing..)

Avy 20/20

Chann
6.

Density

el Power
19 dBm

-64.42 dBm/Hz

Integration BW 11.50 MHz
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Plot 50.
Carrier Frequency 5.335 GHz, EBW-10 MHz, PRBS 6 Mbit/s

e Agilent  15:38:33 Dec 14,2005

BA YL A3 SUB Mbit/s
RefD dBm

Atten 5 dB

Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.335 GHz

Span 23.36 MHz

Res BW 300 kHz VBW 1 MHz Sweep 4 ms ({01 pts)
Cl | Power R ing. ) Avy 20/20
Channel Power Integration BY  11.68 MHz
6.16 dBm
Density -64.51 dBm/Hz
Plot 51.

Carrier Frequency 5.335 GHz, EBW-10MHz, PRBS 54 Mbit/s

- Agilenf  15:39:44 Dec 14, 2005

BA YL 5.3 SU 54 Mbit/s
Ref 0 dBm

Atten 5 dB

Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.335 GHz
Res BYW 300 kHz

VBW 1 MHz

Sweep 4 ms (401 pts)

Span 23.36 MHz

Ct | Power R

ing..)

Avg 2020

Channel Power
6.33 dBm

Density -64.35 dBm/Hz

Integration BWY

11.68 MHz
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Plot 52.
Carrier Frequency 5.270 GHz, EBW-20 MHz, PRBS 6 Mbit/s

5 Agilent  15:42:40 Dec 14, 2005 R T

BA YL 5.3 5U B Mbit/s

Ref0 dBm Atten 5dB  ExtPG -20.8 dB
Peak | |
Log } } |
10
dB/

Center 5.27 GHz Span 41.82 MHz
Res BYWW 300 kHz VBWW 1 MHz Sweep 4 ms (401 pts)

Cl I Power Results { ing..) Avy 20,20

Channel Power Integration BYY 20.91 MHz
2.12 dBm

Density -71.08 dBm/Hz

Plot 53.
Carrier Frequency 5.270 GHz, EBW-20MHz, PRBS 54 Mbit/s

5 Agilent  15:45:21 Dec 14, 2005 R T

BA YL 5.3 SU 54 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/

Center 5.27 GHz Span 40.66 MHz
#Res BW 300 kHz #WBW 3 MHz Sweep 4 ms (401 pts)

Cl | Power Results { ing..) Avy 20/20

Channel Power Integration BYY 2033 MHz
2.55 dBm

Density -70.53 dBrm/Hz
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Plot 54.
Carrier Frequency 5.300 GHz, EBW-20 MHz, PRBS 6 Mbit/s

- Agilent  12:11:08 Dec 15,2005 R T

BAYLS5.3 SUS36 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak | |
Log
10
dB/

Center 5.3 GHz Span 40 MHz
#Res BW 300 kHz #WBW 3 MHz Sweep 4 ms (401 pts)

Cl | Power Results { ing..) Avy 20/20

Channel Power Integration BYY 2091 MHz
7.71 dBm

Density -65.50 dBrm/Hz

Plot 55.
Carrier Frequency 5.300 GHz, EBW-20MHz, PRBS 54 Mbit/s

# Agilent  12:08:23 Dec 15, 2005 R T

BA YL 5.3 SU 53 54 Mbit's

Ref0 dBm Atten 5 dB  Ext PG 208 dB
Peak | [
Log
10
dB/

Center 5.3 GHz Span 38.89 MHz
#Res BW 300 kHz #YBW 3 MHz Sweep 4 ms (401 pts)

Ct | Power Results { ing..) Avg 2020

Channel Power Integratian BVY 2033 MHz
8.48 dBm

Density -64.60 dBm/Hz
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Plot 56.
Carrier Frequency 5.330 GHz, EBW-20 MHz, PRBS 6 Mbit/s

#: Agllent  16:02:38 Dec 14,2005 R T

BaA YL E3 SUE Mbit/s

Ref0 dBm Atten5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.33 GHz Span 42.3 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Ct | Power Results ( ing..) Avy 20,20

Channel Power Integration BV 21.15 MHz
5.95dBm

Density -67.30 dBm/Hz

Plot 57.
Carrier Frequency 5.330 GHz, EBW-20MHz, PRBS 54 Mbit/s

- Agilent  16:03:58 Dec 14,2005 R T

BA YL 5.3 SU 54 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/

Center 5.33 GHz Span 41.48 MHz
#Res BW 300 kHz VBWW 1 MH=z Sweep 4 ms (401 pts)

Cl | Power Results { ing..) Avy 20/20

Channel Power Integration BYY 20.74 MHz
6.08 dBm

Density -67.09 dBrm/Hz
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Plot 58.
Carrier Frequency 5.290 GHz, EBW-40 MHz, PRBS 6 Mbit/s

# Agllent 10:05:08 Dec 15,2005 R T

BAWL A3 5U5.36 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak |
Log | I I
10
dB/

Center 5.29 GHz Span 63.15 MHz
#Res BW 300 kHz VYBW 1 MHz Sweep 4 ms 01 pts)

Ct | Power Results | ing..)

Channel Power Integration B 42.10 MHz
5.92 dBm

Density -70.32 dBm/iHz

Plot 59.
Carrier Frequency 5.290 GHz, EBW-40 MHz, PRBS 54 Mbit/s

# Agllent  10:13:43 Dec 15,2005 R T

BAYWLES3 SU 5.3 54 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG 208 dB

Peak | | |
Log I [ | [ [
10
dB/

Center 5.29 GHz Span 61.91 MHz
#Res BW 300 kHz VYBW 1 MHz Sweep 4 ms 01 pts)

Ct | Power Results | ing ) Avg 20/20

Channel Power Integration B 41.27 WHz
5.24 dBm

Density -70.92 dBmiHz
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Plot 60.
Carrier Frequency 5.300 GHz, EBW-40 MHz, PRBS 6 Mbit/s

#: Agllent  16:30:48 Dec 14,2005 R T

BA WL E3 SUE Mbitis

Ref0 dBm Atten5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.3 GHz Span 83.04 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Ct | Power Results ( ing..) Avy 20,20

Channel Power Integration BV 41.52 MHz
1.26 dBm

Density -74.92 dBm/Hz

Plot 61.
Carrier Frequency 5.300 GHz, EBW-40 MHz, PRBS 54 Mbit/s

# Agilent  16:36:15 Dec 14, 2005 R T

BA WL 5.3 5U 54 Mbitis

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/

Center 5.3 GHz Span 82.74 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Cl | Power Results | ing..) Avyg 2020

Channel Power Integration B 41.37 MHz
1.26 dBm

Density -74.91 dBrm/Hz
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Plot 62.
Carrier Frequency 5.310 GHz, EBW-40 MHz, PRBS 6 Mbit/s

4 Agilent  10:44:13 Dec 15, 2005 R T

B YL 5.3 SU 536 Mbit/s

Ref 0 dBm Atten5 dB  Ext PG -20.8 dB
Peak | |
Log
10
dB/

Center 5.31 GHz Span 61.86 MHz
#Res BW 300 kHz #WBW 3 MHz Sweep 4 ms (401 pts)

Ct | Power Results ( ing..) Avy 20,20

Channel Power Integration BYY 41.24 MHz
7.82 dBm

Density -68.33 dBm/Hz

Plot 63.
Carrier Frequency 5.310 GHz, EBW-40 MHz, PRBS 54 Mbit/s

- Agilent  10:50:46 Dec 15, 2005 R T

BA WL 5.3 5U 5.3 54 Mbit's

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

i I — |
Log 1 I 1
10
dB/

Center 5.31 GHz Span 61.86 MHz
#Res BW 300 kHz #WBW 3 MHz Sweep 4 ms (401 pts)

Cl | Power Results { ing..) Avy 20/20

Channel Power Integration BYY 41.24 MHz
7.95 dBm

Density -68.20 dBrm/Hz
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12.4. SU Unit. Antenna 28 dBi - Peak Transmit Power test 15.407a (2)

Plot 64.
Carrier Frequency 5.265 GHz, EBW-10 MHz, PRBS 6 Mbit/s

#: Agilent  17:18:05 Dec 14,2005 R T

BaA YL E3 SUE Mbit/s

Ref0 dBm Atten5 dB  Ext PG -20.8 dB
Peak
Log ]
10
dB/

Center 5.265 GHz Span 22.68 MHz
Res BW 300 kHz VBW 1 MH=z Sweep 4 ms (401 pts)

Ct | Power Results ( ing..) Avy 20/20

Channel Power Integration BVY 11.34 MHz
0.15dBm

Density -70.40 dBrm/Hz

Plot 65.
Carrier Frequency 5.265 GHz, EBW-10 MHz, PRBS 54 Mbit/s

4+ Agilent  17:2219 Dec 14, 2005 R T

B4 %L 5.3 SU 54 Mbitds

Ref0 dBm Atten 5dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.265 GHz Span 22.94 MHz
Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Ct | Power Results | ing ) Avy 20,20

Channel Power Integration B 11.47 hHz
0.23 dBm

Density -70.37 dBm/Hz
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Plot 66.
Carrier Frequency 5.300 GHz, EBW-10

- Agilenf  17:33:54 Dec 14, 2005

BA WL 5.3 SUB Mbit/s

RefD dBm Atten 5 dB  Ext PG 20.8 dB

MHz, PRBS 6 Mbit/s

R T

Peak

Log
10

dB/

Center 5.3 GHz

Span 22.82 MHz

Res BYW 300 kHz VBW 1 MH=z Sweep 4 ms (401 pts)
Cl | Power R ing..) Avy 20,20
Channel Power Integration BYY 11.41 MHz
0.67 dBm
Density -62.90 dBm/Hz
Plot 67.

Carrier Frequency 5.300 GHz, EBW-10 MHz, PRBS 54 Mbit/s

% Agilenf  17:28:36 Dec 14, 2005

Ba WL 5.3 SU 54 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.3 GHz

Res BW 300 kHz VBW 1 MHz

Span 23 MHz
Sweep 4 ms (401 pts)

Ci | Power R

ing..)

Avg 20/20

Channel Power
0.73dBm

Density -69.87 dBrm/Hz

Integration BW 11.50 MHz
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Plot 68.

Carrier Frequency 5.335 GHz, EBW-10 MHz, PRBS 6 Mbit/s

e Agilent  17:36:52 Dec 14, 20085

BAYWLE.3 SUE Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Peak

Log i
10

dB/

Center 5.335 GHz

Span 23.36 MHz

Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)
Cl | Power R ing..) Avy 20/20
Channel Power Integration By 11 68 MHz
0.16 dBm
Density -70.51 dBrm/Hz
Plot 69.

Carrier Frequency 5.335 GHz, EBW-10 MHz, PRBS 54 Mbit/s

% Agilenf  17:38:02 Dec 14, 2005

Ba WL 5.3 SU 54 Mbit/s

RefD dBm Atten5 dB  Ext PG 20.8 dB

Peak

Log {
10

dB/

Center 5.335 GHz

Span 23.36 MHz

Res BW 300 kHz VBW 1 MH=z Sweep 4 ms (401 pts)
Ct | Power R ing..) Avy 20/20
Channel Power Integration BYY 11.68 MHz

0.48 dBm

-70.20 dBm/MHz

Density

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




MY ) THE STANDARDS INSTITUTION OF ISRAEL (Tefsmates taboraion)

Test Report No.: 8612303651 Rev.1 Page 65 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

Plot 70.
Carrier Frequency 5.270 GHz, EBW-20 MHz, PRBS 6 Mbit/s

# Agilent  17:51:38 Dec 14, 2005 R T

BA WL 5.3 5UE Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
nm"w ) b b e i S Y T
dB/

Center 5.27 GHz Span 41.82 MHz
Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Cl | Power Results ( ing..) Avg 20/20

Channel Power Integratian BVY 20.91 MHz
-2.74 dBm

Density -75.94 dBm/Hz

Plot 71.
Carrier Frequency 5.270 GHz, EBW-20 MHz, PRBS 54 Mbit/s

# Agllent  17:56:33 Dec 14,2005 R T

BAYL 5.3 SU 54 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.27 GHz Span 40.26 MHz
#Res BW 300 kHz VBW 1 MH=z Sweep 4 ms (401 pts)

Cl | Power Results ( ing. ) Avy 20,20

Channel Power Integration BYY 20.13 MHz
-2.53 dBm

Density -75.57 dBm/Hz

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




MY ) THE STANDARDS INSTITUTION OF ISRAEL (Tefsmates taboraion)

Test Report No.: 8612303651 Rev.1 Page 66 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

Plot 72.
Carrier Frequency 5.300 GHz, EBW-20 MHz, PRBS 6 Mbit/s

- Agilent  18:03.18 Dec 14,2005 R T

BA WL 5.3 5U 6 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak | |
Log I ! !
10
dB/

Center 5.3 GHz Span 41.82 MHz
Res BW 300 kHz VBWW 1 MH=z Sweep 4 ms (401 pts)

Cl | Power Results { ing..) Avy 20/20

Channel Power Integration BYY 2091 MHz
1.55 dBm

Density -71.68 dBrm/Hz

Plot 73.
Carrier Frequency 5.300 GHz, EBW-20 MHz, PRBS 54 Mbit/s

#: Agllent  18:08:18 Dec 14,2005 R T

BA YL E.3 SU 54 dMhitfs

Ref0 dBm Atten5 dB  Ext PG 20.8 dB
Peak
Log I
10
dB/

Center 5.3 GHz Span 40.66 MHz
Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Ct | Power Results ( ing..) Avy 20,20

Channel Power Integration BV 20.33 MHz
1.82 dBm

Density -71.27 dBmiHz
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Plot 74.
Carrier Frequency 5.330 GHz, EBW-20 MHz, PRBS 6 Mbit/s

- Agilent  18:1251 Dec 14,2005 R T

BA YL S.3 SUE Mbit's

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/

Center 5.33 GHz Span 42.3 MHz
Res BW 300 kHz VBWW 1 MH=z Sweep 4 ms (401 pts)

Cl | Power Results { ing ) Avy 20/20

Channel Power Integration BYY 21.15 MHz
-1.11 dBm

Density -74.36 dBrm/Hz

Plot 75.
Carrier Frequency 5.330 GHz, EBW-20 MHz, PRBS 54 Mbit/s

#: Agilent  18:15:55 Dec 14,2005 R T

BA WL 5.3 5U 54 Mbit/s

Ref 0 dBm Atten5 dB  Ext PG -20.8 dB
Peak
Log
10
dB/

Center 5.33 GHz Span 41.48 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Ci | Power Results | ing..) Avg 20/20

Channel Power Integration BV 20.74 MHz
-0.91 dBm

Density -74.08 dBm/Hz
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Plot 76.
Carrier Frequency 5.300 GHz, EBW-40 MHz, PRBS 6 Mbit/s

# Agilent  16:14:01 Dec 14,2005 R T

BA WL A3 EUE Mbitis

Ref0 dBm Atten 5dB  ExtPG 20.8 dB
Peak
Log
10
dB/

Center 5.29 GHz Span 84.12 MHz
#Res BYW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Cl I Power Results { ing.) Avy 20,20

Channel Power Integration BYY  42.05 MHz
-0.83 dBm

Density -77.07 dBm/Hz

Plot 77.
Carrier Frequency 5.300 GHz, EBW-40 MHz, PRBS 54 Mbit/s

- Agilenf  16:16:14 Dec 14, 2005 RT

BA YL 5.3 SU 54 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG 208 dB
Peak
Log
10 s Ly
dB/

Center 5.29 GHz Span 82.54 MHz
#Res BW 300 kHz VYBW 1 MHz Sweep 4 ms (401 pts)

Ct | Power Results { ing..) Avg 2020

Channel Power Integratian BVY 41.27 MHz
-0.59 dBm

Density -76.75 dBm/Hz
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Plot 78.
Carrier Frequency 5.300 GHz, EBW-40 MHz, PRBS 6 Mbit/s

- Agilenf  16:30:46 Dec 14, 2005 R T

BA WL ES3 SUE Mbit/s

Ref0 dBm Atten 5dB  ExtPG 20.8 dB
Peak
Log
10
dB/

Center 5.3 GHz Span 83.04 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)

Ct | Power Results ing..) Avg 2020

Channel Power Integratian BVY 41.52 MHz
1.26 dBm

Density -74.92 dBm/Hz

Plot 79.
Carrier Frequency 5.300 GHz, EBW-40 MHz, PRBS 54 Mbit/s

# Agllent 16:36:15 Dec 14,2005 R T

BAYL 5.3 SU 54 Mbit/s

Ref0 dBm Atten 5 dB  Ext PG 20.8 dB
Peak
Log
10
dB/

Center 5.3 GHz Span 82.74 MHz
#Res BW 300 kHz VYBW 1 MHz Sweep 4 ms 01 pts)

Ct | Power Results | ing..) Avg 20/20

Channel Power Integration B 4137 WHz
1.26 dBm

Density -74.91 dBm/iHz
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Plot 80.

Carrier Frequency 5.310 GHz, EBW-40 MHz, PRBS 6 Mbit/s

- Agilenf  16:41:13 Dec 14, 2005

BAWL A3 5UB Mbit/s
RefD dBm

Atten 5 dB  Ext PG -20.8 dB

Peak

Log
10

dB/

Center 5.31 GHz

Span 82.48 MHz

#Res BW 300 kHz VBW 1 MHz Sweep 4 ms ({01 pts)
Ct | Power R ing..) Avg 20/20
Channel Power Integration BYY 4124 MHz
1.16 dBm
Density -74.99 dBm/Hz
Plot 81.

Carrier Frequency 5.310 GHz, EBW-40 MHz, PRBS 54 Mbit/s

- Agilenf  16:43:26 Dec 14, 2005

BA WL 5.3 5U 54 Mbit/s
Ref0 dBm

Atten 5dB  ExtPG -20.8 dB

Peak

Log
10

dB/

Center 5.31 GHz
#Res BW 300 kHz

VBW 1 MHz

Sweep 4 ms (401 pts)

Span 82.32 MHz

Ct | Power R

ing..)

Avyg 20/20

Channel Power
1.30 dBm

Density -74.84 dBrm/Hz

Integration BWY

41.16 MHz
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12.5.AU Unit. Antenna 16 dBi - Peak Power Spectral Density 15.407a (2)

Plot 82.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 6 Mbit/s

# Agilent  18:01:49 Dec 18, 2005 R T

BA WL 5.3 Al BMbit/s Mkr1 5.26560 GHz
Ref 12 dBm Atten 5dB  ExtPG 20.8 dB -4.058 dBm
Samp
Log
10
dB/

fe

PAwvy
100
W1 §2
53 FC

Center 5.265 GHz Span 20 MHz
#Res BW 1 MHz VYBW 3 MHz Sweep 4 ms {401 pts)

Plot 83.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 54 Mbit/s

%5 Agilenf  18:03:44 Dec 18, 2005 R T

BA WL 5.3 AU B4Mbit/s Mkr1 5.26650 GHz
Ref 12 dBm Atten 5 dB  Ext PG 20.8 dB -3.842 dBm
Samp
Log
10
dBy <

M

PAvy
100
W1 S2
53 FC

Center 5.265 GHz Span 20 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Plot 84.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 6 Mbit/s

# Agilent  12:08:20 Dec 18, 2005 R T

BA WL 5.3 Al Bhibit/s Mkr1 5.29745 GHz
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB -1.986 dBm
Samp
Log

10 o
dB/

Phvy it
100

W1 S2
S3 FC

Center 9.3 GHz Span 20 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 85.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 54 Mbit/s

¢ Agilent  12:08:17 Dec 18, 2005 R T

BA WL 5.3 AU B4hdbit/s Mkr1 5.29855 GHz
Ref 12 dBm Atten 5dB  ExtPG -20.8 dB -2.297 dBm
Samp
Log

10 &
dB/

PAwvy
100
W1 52
53 FC

Center 9.3 GHz Span 20 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Plot 86.

Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 6 Mbit/s

% Agilenf  18:10:17 Dec 18, 2005

Ba WL 5.3 Al BMbit/s
Ref 12 dBm Atten5 dB  Ext PG -20.8 dB

Mkr1 5.33375 GHz
-2.705 dBm

Samp
Log

10
dB/

PAvg

100
W1 S2

53 FC

Center 5.335 GHz

#Res BW 1 MHz VBW 3 MHz

Plot 87.

Span 20 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 54 Mbit/s

- Agilenf  18:11:33 Dec 18, 2005

BA WL 5.3 AU S4Mbit/s
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.33370 GHz
-3.148 dBm

Samp
Log

10
dB/

< H

Phvy
100
W1 S2

S3 FC

Center 5.335 GHz

#Res BW 1 MHz VBW 3 MHz

Span 20 MHz
Sweep 4 ms (401 pts)
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Plot 88.

Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 6 Mbit/s

% Agilenf  18:13:58 Dec 18, 2005
Ba WL 5.3 Al BMbit/s

Ref 12 dBm Atten 5 dB

Ext PG -20.8 dB

Mkr1 5.27300 GHz
-11 dBm

Samp
Log

10
dB/

el

PAvg

100
W1 S2

53 FC

Center 5.27 GHz
#Res BW 1 MHz

VBW 3 MHz

Plot 89.

Span 40 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilenf  18:15:19 Dec 18, 2005
BA WL 5.3 AU S4Mbit/s

Ref 12 dBm Atten 5 dB

Ext PG -20.8 dB

Mkr1 5.27130 GHz
-10.34 dBm

Samp
Log

10
dB/

M

Phvy

100
W1 S2

S3 FC

Center 5.27 GHz
#Res BW 1 MHz

VBW 3 MHz

Span 40 MHz
Sweep 4 ms (401 pts)
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Plot 90.
Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 6 Mbit/s

¢ Agilent  18:17.27 Dec 18, 2005 R T

BA WL 5.3 AU BMbit/s Mkr1 5.29530 GHz
Ref 12 dBm Atten 5dB  ExtPG -20.8 dB -3.817 dBm
Samp
Log
10
dB/

e

PAwvy
100
W1 52
53 FC

Center 9.3 GHz Span 40 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 91.
Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 54 Mbit/s

# Agllent  18:19:07 Dec 18,2005 R T

BA WL 5.3 AU S4hbit/s Mkr1 5.30110 GHz
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB 4.113 dBm
Samp
Log
10
dB/

el

Phvg
100
W1 S2
83 FC

Center 5.3 GHz Span 40 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Plot 92.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 6 Mbit/s

# Agllent  18:22:52 Dec 18,2005 R T

BA WL 5.3 Al BMbit/s Mkr1 5.32640 GHz
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB 5.894 dBm
Samp
Log
10
dB/

o

Phvy
100
W1 S2
83 FC

Center 5.33 GHz Span 40 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 93.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 54 Mbit/s

# Agilent  18:25:07 Dec 18, 2005 R T

BA WL 5.3 AU B4Mbit/s Mkr1 5.32510 GHz
Ref 12 dBm Atten 5dB  ExtPG -20.8 dB £.098 dBm
Samp
Log
10
dB/

Ce

Phvy
100
W1 S2
83 FC

Center 5.33 GHz Span 40 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pis)
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12.6.SU Unit. Antenna 21 dBi - Peak Power Spectral Density 15.407a (2)

Plot 94.

Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 6 Mbit/s

- Agilent 1112114 Dec 15, 2005

BA YL 5.3 SU 536 Mbit's

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.26760 GHz
7.142 dBm

Samp
Log

Lr

10
dB/

PAvg

100
W1 52

S3 FC

Center 5.265 GHz

Span 20 MHz

#Res BW 1 MHz VBW 3 MHz #Sweep 3 ms (401 pts)
Plot 95.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 54 Mbit/s
H: Agllent  11:24:49 Dec 15, 2005 R T
BA WL S.3 SU 5.3 54 Mbitis Mkr1 5.26580 GHz
Ref 0 dBm Atten 5 dB  ExtPG -20.8 dB 7.003 dBm
Samp 1
Log <
10
dB/
PhAvy
100
w1 52
53 FC
A
Center 5.265 GHz Span 20 MHz

#Res BYW 1 MHz VBW 3 MHz

#Sweep 5 ms (401 pts)
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5 Agilent  11:29:09 Dec 15, 2005
BAYL 5.3 SU 536 Mbit/s

Plot 96.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 6 Mbit/s

Ref 0 dBm Atten 5 dB

Ext PG -20.8 dB

R

T

Mkr1 5.30220 GHz
-7.014 dBm

Samp
Log

s

10
dB/

PAvy
100
W1 52

53 FC

Center 5.3 GHz
#Res BW 1 MHz

- Agilenf  11:36:57 Dec 15, 2005
BA WL 5.3 SU 6.3 54 Mbit/s

VBW 3 MHz

Plot 97.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 54 Mbit/s

Ref0 dBm Atten 5 dB

Ext PG -20.8 dB

R

Span 20 MHz
#Sweep 5 ms (401 pts)

T

Mkr1 5.29765 GHz
-7.045 dBm

Samp
Log

1

<

10
dB/

Phvy
100

W1 S2
83 FC

Center 5.3 GHz
#Res BW 1 MHz

#VBW 3 MHz

Span 20 MHz
#Sweep 5 ms (401 pis)
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Plot 98.

Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 6 Mbit/s

e Agilent  11:44:00 Dec 15, 2005
BA YL 53 5U 5.3 6 Mhit/s

Ref0 dBm Atten 5dB  ExtPG -20.8 dB

R T

Mkr1 5.33235 GHz
£.615 dBm

Samp
Log

¢

10
dB/

PAwvy
100

W1 S2
53 FC

Center 5.333 GHz
#Res BW 1 MHz

#YBW 3 MHz

Plot 99.

Span 20 MHz
#Sweep 3 ms ({401 pts)

Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 54 Mbit/s

- Agilenf  11:41:39 Dec 15, 2005
BA WL 5.3 5U 5.3 54 Mbit's

Mkr1 5.33190 GHz
£.62 dBm

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB
1

Samp
Log

&

10
dB/

Phvy
100
W1 S2

S3 FC

Center 5.335 GHz
#Res BW 1 MHz

#VBW 3 MHz

Span 20 MHz
#Sweep 5 ms (401 pts)
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Plot 100.
Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 6 Mbit/s

%+ Agilent  11:47:52 Dec 15,2005 R T

BAYLS3 SU 536 Mbit/s Mkr1 5.27290 GHz
RefD dBm Atten 5 dB  Ext PG 20.8 dB -13.44 dBm
Samp
Log .
10 o
dB/

Phvy
100
W1 S2
83 FC

Center 5.27 GHz Span 40 MHz
#Res BW 1 MHz #WBW 3 MHz #Sweep 5 ms ({401 pts)

Plot 101.
Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 54 Mbit/s

# Agilent  11:80:27 Dec 15, 2005 R T

BA WL 5.3 SU 6.3 54 Mbit/s Mkr1 5.27170 GHz
Ref0 dBm Atten 5dB  ExtPG -20.8 dB -13.58 dBm
Samp
Log .
10 Lo}
dB/

Phvy
100
W1 S2
83 FC

Center 5.27 GHz Span 40 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 5 ms (401 pis)
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Plot 102.

Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 6 Mbit/s

4 Agilent  12:16:28 Dec 15, 2005

Ba L 5.3 5U 536 Mbit/s
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.29830 GHz
-7.863 dBm

Samp N
Log &

10
dB/

PAvyg

100
w1 S2

53 FC

Center 5.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 103.

Span 40 MHz
#Sweep 4 ms (401 pts)

Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilenf  11:58:27 Dec 15, 2005

BA WL 5.3 5U 5.3 54 Mbit's
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.29570 GHz
-7.576 dBm

Samp 1
Log <

10
dB/

Phvy

100
W1 S2

S3 FC

Center 5.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
#Sweep 5 ms (401 pts)
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Plot 104.

Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilenf  12:29:00 Dec 15, 2005

BA WL 5.3 5U 536 Mbit/s
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.32570 GHz
-10.05 dBm
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Log o

10
dB/
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100
W1 S2

S3 FC

Center 5.33 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 105.

Span 40 MHz
#Sweep 4 ms (401 pts)

Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilenf  12:34:48 Dec 15, 2005

BA WL 5.3 SU 6.3 54 Mbit/s
Ref0 dBm Atten 5dB  ExtPG -20.8 dB

Mkr1 5.32790 GHz
9.351 dBm
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Log o

10
dB/
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#Sweep 4 ms (401 pis)
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Plot 106.
Carrier Frequency 5.290 GHz. EBW 40 MHz. PRBS 6 Mbit/s

¢ Agilent 123813 Dec 15,2005 R T

BAWL 5.3 5U5.36 Mbit/s Mkr1 5.2914 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -12.78 dBm
Samp
Log 1
10 [
dB/

PAvy
100
W1 52
53 FC

Center 5.29 GHz Span 80 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 4 ms ({01 pts)

Plot 107.
Carrier Frequency 5.290 GHz. EBW 40 MHz. PRBS 54 Mbit/s

i Agilent  12:41:36 Dec 15, 2005 R T

BAWLS3 SU 5.3 54 Mbit/s Mkr1 5.2918 GHz
RefD dBm Atten 5 dB  Ext PG -20.8 dB -12.81 dBm
Samp
Log &
10 [
dB/

PAvy
100
W1 52
53 FC

Center 5.29 GHz Span 80 MHz
#Res BW 1 MHz #WBW 3 MHz #Sweep 4 ms (01 pts)
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Plot 108.

Carrier Frequency 5.300 GHz. EBW 40 MHz. PRBS 6 Mbit/s

5 Agilent  12:45:85 Dec 15, 2005

BAYWL 5.3 SUS3E Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

RT

Mkr1 5.3032 GHz
9.991 dBm

Samp
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10
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Center 9.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 109.

Span 80 MHz
#Sweep 4 ms {401 pts)

Carrier Frequency 5.300 GHz. EBW 40 MHz. PRBS 54 Mbit/s

4 Agilent  12:48:08 Dec 15, 2005

Ba L 6.3 5U 5.3 54 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.3028 GHz
-10.39 dBm

Samp
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10
dB/
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100
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Center 5.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 80 MHz
#Sweep 4 ms (401 pts)
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Plot 110.

Carrier Frequency 5.310 GHz. EBW 40 MHz. PRBS 6 Mbit/s

4 Agilent  13:53:05 Dec 15, 2005

Ba L 5.3 5U 536 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

R T

Mkr1 5.3088 GHz
9.703 dBm

Samp
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Log . ®

10
dB/
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Center 5.31 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 111.

Span 80 MHz
#Sweep 4 ms (401 pts)

Carrier Frequency 5.310 GHz. EBW 40 MHz. PRBS 54 Mbit/s

- Agilenf  13:80:50 Dec 15, 2005

BA WL 5.3 5U 5.3 54 Mbit's

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

R T

Mkr1 5.3070 GHz
9.836 dBm

Samp
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#Res BW 1 MHz #VBW 3 MHz

Span 80 MHz
#Sweep 4 ms (401 pts)
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12.7.SU Unit. Antenna 28 dBi - Peak Power Spectral Density 15.407a (2)

Plot 112.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 6 Mbit/s

# Agllent  1400:05 Dec 15,2005 R T

BAWL A3 5U5.36 Mbit/s Mkr1 5.26745 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -13.55 dBm
Samp
Log
10
dB/

- [P

Phvy
100
W1 S2
83 FC

Center 5.265 GHz Span 20 MHz
#Res BW 1 MHz #WBW 3 MHz #Sweep 4 ms ({401 pts)

Plot 113.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 54 Mbit/s

5 Agilent  14:02:24 Dec 15,2005 R T

Ba WL 5.3 SU 5.3 54 Mbit/s Mkr1 5.26660 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -14.26 dBm
Samp
Log i
10 &
dB/

PAvy
100
W1 52
53 FC

Center 5.265 GHz Span 20 MHz
#Res BW 1 MHz #WBW 3 MHz #Sweep 4 ms (01 pts)
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Plot 114.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 6 Mbit/s

¢ Agilent  14:11:59 Dec 15, 2005 R T

BA WL 5.3 5U 5.3 6 Mbit/s Mkr1 5.30205 GHz
Ref0 dBm Atten 5dB  ExtPG -20.8 dB -13.19 dBm
Samp
Log
10
dB/

PAwvy
100
W1 52
53 FC

Center 9.3 GHz Span 20 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 4 ms (401 pts)

Plot 115.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 54 Mbit/s

e Agilent  14:14:10 Dec 15, 2005 R T

BAWL 5.3 5U 5.3 54 Mbit/s Mkr1 5.29895 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -12.23 dBm
Samp
Log

10 2
dB/

M

PAvy
100
W1 52
53 FC

Center 5.3 GHz Span 20 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 4 ms ({01 pts)
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Plot 116.
Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 6 Mbit/s

# Agilent  15:16:15 Dec 18, 2005 R T

BA WL 5.3 SU BMbit/s Mkr1 5.33300 GHz
Ref 12 dBm Atten 5 dB  Ext PG -20.8 dB -11.62 dBm
Samp
Log
10
dB/

PAvy
100
W1 52
53 FC

Center 5.335 GHz Span 20 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 117.
Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 54 Mbit/s

- Agilenf  14:29:24 Dec 15, 2005 RT

BAWL A3 5U 5.3 54 Mbit/s Mkr1  1.57 ms
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -13.31 dBm
Samp
Log o
10 e
dB/

Phvy
100
W1 S2
83 FC

Center 5.335 GHz Span 20 MHz
#Res BW 1 MHz #WBW 3 MHz Sweep 4 ms (401 pts)
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Plot 118.

Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 6 Mbit/s

% Agilenf  15:56:03 Dec 15, 2005

BaA WL 5.3 SU 5.3 6 Mbit/s
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.27420 GHz
-17.16 dBm

Samp
Log

10
dB/

T

Phvy

100
w1 S2

S3 FC

Center 5.27 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 119.

Span 40 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilenf  15:58:36 Dec 15, 2005

BA WL 5.3 5U 5.3 54 Mbit's
Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.27370 GHz
-17.36 dBm

Samp
Log

10
dB/

e

Phvy
100
W1 52—

S3 FC

Center 5.27 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 4 ms (401 pts)
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Plot 120.

Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 6 Mbit/s

5 Agilent  16:04:21 Dec 15, 2005

BA& WL 5.3 5U 5.3 6 Mbitis

Ref0 dBm Atten 5dB  ExtPG -20.8 dB

R T

Mkr1 5.30200 GHz
-12.18 dBm

Samp
Log

"

10 4]
dB/

PAwvy
100
W1 52

53 FC

Center 5.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 121.

Span 40 MHz
Sweep 4 ms {401 pts)

Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilenf  16:01:50 Dec 15, 2005

BA WL 5.3 5U 5.3 54 Mbit's

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

Mkr1 5.29770 GHz
-11.97 dBm

Samp
Log 1

10 b4
dB/

Phvy
100

W1 S2
83 FC

Center 5.3 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 4 ms (401 pts)
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Plot 122.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 6 Mbit/s

# Agilent  16:07:15 Dec 15, 2005 R T

BA YL A3 5U5.36 Mbit's Mkr1 5.32810 GHz
Ref0 dBm Atten 5dB  ExtPG 20.8 dB -15.11 dBm
Samp
Log
10
dB/

< H

Phvy
100
W1 S2
83 FC

Center 5.33 GHz Span 40 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pis)

Plot 123.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 54 Mbit/s

¢ Agilent  16:10:18 Dec 15,2005 R T

BAWL 5.3 5U 5.3 54 Mbit/s Mkr1 5.32520 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -15.27 dBm
Samp
Log
10
dB/

& H

PAvy
100

W1 52 —
53 FC

Center 5.33 GHz Span 40 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms ({401 pts)
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Plot 124.
Carrier Frequency 5.290 GHz. EBW 40 MHz. PRBS 6 Mbit/s

e Agilent  15:14:41 Dec 15, 2005 R T

BAWL 5.3 5U5.36 Mbit/s Mkr1 5.2950 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -18.55 dBm
Samp
Log
10
dB/

e

PAvy
100
W1 52
53 FC

Center 5.29 GHz Span 80 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms ({401 pts)

Plot 125.
Carrier Frequency 5.290 GHz. EBW 40 MHz. PRBS 54 Mbit/s

¢ Agilent  16:12:58 Dec 15,2005 R T

BAWL 5.3 5U 5.3 54 Mbit/s Mkr1 5.2948 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -18.25 dBm
Samp
Log
10
dB/

L

PAvy
100
W1 52
53 FC

Center 5.29 GHz Span 80 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms ({401 pts)
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Plot 126.
Carrier Frequency 5.300 GHz. EBW 40 MHz. PRBS 6 Mbit/s

¢ Agilent  16:18:29 Dec 15, 2005 R T

BA WL 5.3 5U 5.3 6 Mbit/s Mkr1 5.2952 GHz
Ref0 dBm Atten 5dB  ExtPG -20.8 dB -14.17 dBm
Samp
Log

10 >
dB/

PAwvy
100
W1 52
53 FC

Center 9.3 GHz Span 80 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)

Plot 127.
Carrier Frequency 5.300 GHz. EBW 40 MHz. PRBS 54 Mbit/s

# Agllent  16:20:12 Dec 15,2005 R T

BA WL 5.3 SU 5.3 54 Mbit/s Mkr1 5.3024 GHz
Ref0 dBm Atten 5 dB  Ext PG -20.8 dB -16.47 dBm
Samp
Log
10
dB/

Se

Phvg
100

W1 S2 -
83 FC

Center 5.3 GHz Span 80 MHz
#Res BW 1 MHz #WBW 3 MHz Sweep 4 ms (401 pts)
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Plot 128.

Carrier Frequency 5.310 GHz. EBW 40 MHz. PRBS 6 Mbit/s

- Agilenf  16:25:46 Dec 15, 2005

BA WL 5.3 5U 536 Mbit/s

Ref 0 dBm Atten 5 dB  Ext PG -20.8 dB

R T

Mkr1 5.3058 GHz
-15.3 dBm

Samp
Log

10
dB/

& H

Phvy
100
W1 S2

S3 FC

Center 5.31 GHz

#Res BW 1 MHz #VBW 3 MHz

Plot 129.

Span 80 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.310 GHz. EBW 40 MHz. PRBS 54 Mbit/s

% Agilenf  16:23:07 Dec 15, 2005

Ba WL 5.3 SU 5.3 54 Mbit/s

RefD dBm Atten5 dB  Ext PG -20.8 dB

Mkr1 5.3074 GHz
-16.65 dBm

Samp
Log

10
dB/

2+ 3%

PAvg

100
W1 S2

53 FC

Center 5.31 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 80 MHz
Sweep 4 ms (401 pts)
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12.8.BA VL transmitter time duration for the ratio of the Peak Execution

measurements 15.407a (6)

Plot 130.

e Agilent  14:23:13 Dec 15, 2005

BA WL 53 553 54 Mhit/s
Ref0 dBm Atten 5dB  ExtPG -20.8 dB

A Mk 752 s
-5.377 dB

Peak
Log

10
dB/ e

G

W1 S2

S3 FS

Center 5.333 GHz

#Res BW 1 MHz #YBW 3 MHz

Span 0 Hz

#Sweep 940 ps (401 pts)

Video bandwidth was calculated from maximum usable pulse duration T,

shown in plot

VBW 2 1/T=1/0.752 ms = 1.3 kHz. Calculated VBW = 3 kHz
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12.9. AU Unit. Antenna 16 dBi - Ratio of the Peak Execution 15.407a (6)

Plot 131.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 6 Mbit/s
2 Agilent  18:54:04 Dec 18, 2005 L
BA VL 5.3 Al 6 Mbit/s & Mkrl -1.75 MHz
Ref 16 dBm Atten 5 dB Ext PG -20.8 dB 12.1 dB
Peak K3
Log *
1@ TR
dB/
Y1 W2
S3 FC
AR
Center 5.265 GHz Span 28 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 4 ms (401 pts)
Plot 132.
Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 54 Mbit/s
- Agilent  18:51:09 Dec 18, 2005 L
BA VL 5.3 Al 54 Mbit/s & Mkrl 2.88 MHz
Ref 18 dBm Atten 5 dB Ext PG -26.3 dB 12.12 dB
Peak
Log
19 il
dB/
Y1 V2
S3 FC
AR
Center 5.265 GHz Span 28 MHz
#Res BW 1 MHz #VBH 3 kHz Sweep 17.67 ms (481 pts)
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Plot 133.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 6 Mbit/s

- Agilent  10:52:38 Dec 19, 2005

BA VL 5.3 AU 6Mbit/s & Mkrl 1.68 MHz
Ref 16 dBm Atten 5 dB Ext PG -20.8 dB -12.17 dB
Feak TR
Log )
1@ F
dB/

Y1 M2
S3 FC
AR

Center 5.3 GHz Span 28 MHz
#Res B 1 MHz #JBH 3 kHz Sweep 17.67 ms (481 pts)

Plot 134.
Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 54 Mbit/s

# Agilent  11:01:41 Dec 19, 2005

BA VL 5.3 Al S4Mbit/s & Mkrl 1.58 MHz
Ref 11 dBm Atten 5 dB Ext PG -20.8 dB -11.37 dB
Peak ) | ‘
Log iR

1@

dB/

Y1 M2
S3 FC
AR

Center 5.3 GHz Span 20 MHz
#Res BW 1 MHz #WBH 3 kHz Sweep 17.67 ms (481 pts)
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Plot 135.
Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 6 Mbit/s

- Agilent  11:08:06 Dec 19, 2005

BA VL 5.3 Al 6Mbit/s & Mkrl -1.68 MHz
Ref 11 dBm Atten 5 dB Eat PG -20.8 dB 12.26 dB
Peak K2
Log *
1@

dB/

A H

Y1 w2
S3 FC
AR

Center 5.335 GHz Span 28 MHz
#Res B 1 MHz #YBH 3 MHz Sweep 4 ms (481 pts)

Plot 136.
Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 54 Mbit/s

# Agilent  11:36:34 Dec 19, 2005

BA UL 5.3 Al S4Mbit/s & Mkrl 1.98 MHz
Ref 11 dBm Atten 5 dB Ext PG -20.8 dB -11.82 dB
Peak [ I
Log 1
1@

dB/

oH

Y1 M2
S3 FC
AA

Center 5.335 GHz Span 28 MHz
#Res BH 1 MHz #UBH 3 kHz Sweep 1767 ms (401 pts)
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Plot 137.

Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilent  11:41:40 Dec 19, 2605

BA YL 5.3 AU 6Mbit/s

Ref 11 dBm Atten 5 dB Ext PG -28.8 dB

& Mkrl -1.60 MHz
-18.51 4B

Peak
Log 1R

1@ 4]
dB/

Y1 M2

S3 FC
AR

Center 5.27 GHz

#Res BW 1 MHz #YEH 3 kHz

Plot 138.

Span 48 MHz
Sweep 17.67 ms (481 pts)

Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilent  11:45:29 Dec 19, 2605

BA YL 5.3 AU S4Mbit/s

Ref 11 dBm Atten 5 dB Ext PG -28.8 dB

& Mkrl 3.30 MHz
11.84 4B

Peak

Log 1

18
dB/

V1w

S3 FC
AR

Center 5.27 GHz

#Res BW 1 MHz #YBH 3 MHz

Span 48 MHz
Sweep 4 ms (401 pts)
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Plot 139.

Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilent  12:32:32 Dec 19, 2005

BA YL 5.3 AU eMibt/s
Ref 15 dBm Atten 5 dB Ext PG -28.8 dB

& Mkrl 1.60 MHz
11.87 4B

Peak 1
Log 4

18
dB/

V1w

S3 FC
AR

Center 5.3 GHz

#Res BW 1 MHz #YEH 3 kHz

Plot 140.

Span 48 MHz
Sweep 17.67 ms (481 pts)

Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilent  12:37:16 Dec 19, 2005

BA YL 5.3 AU S4Mbit/s
Ref 15 dBm Atten 5 dB Ext PG -28.8 dB

& Mkrl 1.60 MHz
11.87 4B

Peak 1
Log 4

18
dB/

V1w

S3 FC
AR

Center 5.3 GHz

#Res BW 1 MHz #YEH 3 kHz

Span 48 MHz
Sweep 17.67 ms (481 pts)

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




MY ) THE STANDARDS INSTITUTION OF ISRAEL (Tefsmates taboraion)

Test Report No.: 8612303651 Rev.1 Page 101 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

Plot 141.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilent  14:24:50 Dec 19, 2005

BA YL 5.3 AU EMbit/s & Mkrl -1.48 MHz
Ref 15 dBm Atten 5 dB Ext PG -28.8 dB -18.75 dB
Peak
Log 1R
1@ <
dB/

Y1 M2
S3 FC
AR

Center 5.33 GHz Span 48 MHz
#Res BW 1 MHz #VBH 3 kHz Sweep 17.67 ms (481 pts)

Plot 142.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 54 Mbit/s

# Agilent  12:52:48 Dec 19, 2005

BA VL 5.3 Al S4Mbit/s & Mkrl 2.18 MHz
Ref 15 dBm Atten 5 dB Ext PG -20.3 dB 11.39 dB
Peak
Log 1
1@ =
dB/

Y1 ovz
S3 FC
AA

Center 5.33 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 4 ms (401 pts)
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12.10. SU Unit. Antenna 21 dBi - Ratio of the Peak Execution 15.407a (6)

Plot 143.

Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 6 Mbit/s

# Agilent  17:02:47 Dec 15, 2085
BA YL 5.3 35U 5.3 6 Mbit/s

Fef & dBm Atten 5 dB Ext PG -20.8 dB

L

& Mkrl -3.18 MHz
11.34 4B

Peak
Log

2
1

18
dB/

Y12
S3FC
AR

Center 5.265 GHz
#Res BW 1 MHz

#YBH 3 kHz

Plot 144.

Span 20 MHz
Sweep 17.67 ms (481 pts)

Carrier Frequency 5.265 GHz. EBW 10 MHz. PRBS 54 Mbit/s

# Agilent  17:88:29 Dec 15, 2605
BA YL 5.3 35U 5.3 54 Mbit/s

Fef & dBm Atten 5 dB Ext PG -20.8 dB

a Mkrl -456 kHz
11.48 dB

Peak
Log

1

18
dB/

i
<

Y12

S3FC
AR

Center 5.265 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 28 MHz
Sweep 4 ms (401 pts)
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Plot 145.

Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 6 Mbit/s

- Agilent  17:22:46 Dec 15, 2605
BA WL 5.3 510 5.3 6 Mhit/'s

Ref & dBm Atten 5 dB Ext PG -28.8 dB

L

& Mkrl -4.80 MHz
11.83 4B

Peak
Log

1
<

18
dB/

Y1 2L

S3 FC
AR

Center 5.3 GHz
#Res BH 1 MHz

#YBH 3 MHz

Plot 146.

Span 48 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.300 GHz. EBW 10 MHz. PRBS 54 Mbit/s

# Agilent  17:19:16 Dec 15, 2005
BA YL 5.3 50 5.3 54 Mbit/s

Ref 8 dBm Atten 5 dB Ext PG —28.8 dB

L

& Mikrl B Hz
12.28 dB

Peak
Log

1
o

18
dB/

iR
<

Y1 ovz
S3 FC
AA

Center 5.3 GHz
#Res BH 1 MHz

#YBH 3 kHz

Span 48 MHz
Sweep 17.67 ms (481 pts)
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Plot 147.

Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 6 Mbit/s

- Agilent  17:45:30 Dec 15, 2605

BA WL 5.3 SU 5.3 6 Mbit/s
Ref & dBm

Atten 5 dB Ext PG -28.8 dB

L

& Mkrl -4.15 MHz
12,18 4B

Peak
Log

@
1

18
dB/

V1w

S3 FC
AR

Center 5.335 GHz
#Res BH 1 MHz

#YBH 3 MHz

Plot 148.

Span 28 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.335 GHz. EBW 10 MHz. PRBS 54 Mbit/s

- Agilent  17:41:52 Dec 15, 2005

BA WL 5.3 SU 5.3 54 Mbit/s
Ref & dBm

& Mkrl -58@ kHz
12.08 dB

Peak
Log

Atten 5 dB Ext PG -20.8 dB
|

18
dB/

oL | =

Y12

S3 FC
AR

Center 5.335 GHz
#Res BH 1 MHz

#YBH 3 kHz

Span 28 MHz
Sweep 17.67 ms (401 pts)
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Plot 149.
Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilent  17:54:14 Dec 15, 2065 L

BA YL 5.3 SI 5.3 6 Mbit/s & Mkrl -3.78 MHz
Ref & dBm Atten 5 dB Ext PG -20.8 dB 10.62 dB
Peak
Log 1
1@ 2
dB/

Tl

Y1 w2
S3 FC
AR

Center 5.27 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 4 ms (4081 pts)

Plot 150.
Carrier Frequency 5.270 GHz. EBW 20 MHz. PRBS 54 Mbit/s

# Agilent  17:56:4@ Dec 15, 2005 L

BA VL 5.3 SU 5.3 54 Mbit/s & Mkrl 2.78 MHz
Ref & dBm Atten 5 dB Ext PG -20.3 dB 12.89 dB
Peak
Log
1@

dB/

1
£

Bl

Y1 ovz
S3 FC
AA

Center 5.27 GHz Span 48 MHz
#Res BH 1 MHz #VBH 3 kHz Sweep 1767 ms (401 pts)

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




MY ) THE STANDARDS INSTITUTION OF ISRAEL (Tefsmates taboraion)

Test Report No.: 8612303651 Rev.1 Page 106 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

Plot 151.
Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilent  17:30:49 Dec 15, 2605 L
BA WL 5.3 SU 5.3 6 Mbit/s & Mkrl -1.98 MHz
Ref & dBm Atten 5 dB Ext PG -26.3 dB 12.15 dB
Feak o
Log 1
18 1R
dB/
Y1 V2
S3 FC

AR
Center 5.3 GHz Span 48 MHz
#Res BW 1 MHz #VBH 3 kHz Sweep 17.67 ms (481 pts)

Plot 152.
Carrier Frequency 5.300 GHz. EBW 20 MHz. PRBS 54 Mbit/s

- Agilent  17:38:42 Dec 15, 2065 L
BA VL 5.3 SU 5.3 54 Mbit/s & Mkrl 8 Hz
Ref & dBm Atten 5 dB Ext PG -20.3 dB 11.73 dB
Peak [ o
Log 1
18 1R
dB/ =
Y1 V2
33 FC

AR
Center 5.3 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 4 ms (401 pts)
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Plot 153.
Carrier Frequency 5.330 GHz. EBW 20 MHz. PRBS 6 Mbit/s

- Agilent  18:13:63 Dec 15, 2005 L

BA VL 5.3 SU 5.3 6 Mhit/s & Mkrl -4.08 MHz
Ref & dBm Atten 5 dB Eat PG -20.8 dB 11.5 dB
Peak N
Log &
1@

dB/

m

Y1 w2
S3 FC
AR

Center 5.33 GHz Span 48 MHz
#Res B 1 MHz #YBH 3 MHz Sweep 4 ms (481 pts)

Plot 154.
Carrier Frequency 5.330 GHz. EBW 10 MHz. PRBS 54 Mbit/s

- Agilent  18:06:07 Dec 15, 2005 L

BA WL 5.3 SU 5.3 54 Mbit/s & Mkrl -388 kHz
Ref & dBm Atten 5 dB Ext PG -26.3 dB 12.69 dB
Peak 1
Log %)
1@

dB/ A

V1w
S3 FC
AR

Center 5.33 GHz Span 48 MHz
#Res BW 1 MHz #VBH 3 kHz Sweep 17.67 ms (481 pts)
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Plot 155.

Carrier Frequency 5.290 GHz. EBW 40 MHz. PRBS 6 Mbit/s

# Agilent  18:18:18 Dec 15, 2005

BA WL 5.3 SU 5.3 6 Mhit/s

Ref 8 dBm Atten 5 dB Ext PG —28.8 dB

& Mkrl -1.8 MHz
18.82 dB

Peak
Log 1

18 T
dB/

Y1 ovz

S3 FC
AA

Center 5.29 GHz

#Res BH 1 MHz #YBH 3 MHz

Plot 156.

Span 88 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.290 GHz. EBW 40 MHz. PRBS 54 Mbit/s

- Agilent  18:27:.53 Dec 15, 2005

BA YL 5.3 5U 5.3 54 Mbit/s

Ref & dBm Atten 5 dB Ext PG -28.8 dB

L

& Mkrl 6.6 MHz
12,685 4B

Peak
Log 1

18
dB/

A

V1w

S3 FC
AR

Center 5.2% GHz

#Res BW 1 MHz #YEH 3 kHz

Span 88 MHz
Sweep 33.33 ms (401 pts)
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Plot 157.

Carrier Frequency 5.300 GHz. EBW 40 MHz. PRBS 6 Mbit/s

- Agilent 183353 Dec 15, 2005

BA YL 5.3 5U 5.3 6 Mbit/s

Ref & dBm Atten 5 dB Ext PG -28.8 dB

L

& Mkrl -4.4 MHz
11.34 4B

Peak
Log <1>

1@
dB/ 1

V1w

S3 FC
AR

Center 5.3 GHz

#Res BW 1 MHz #YBH 3 MHz

Plot 158.

Span 88 MHz
Sweep 4 ms (401 pts)

Carrier Frequency 5.300 GHz. EBW 40 MHz. PRBS 54 Mbit/s

# Agilent  18:30:45 Dec 15, 2005

BA WL 5.3 5U 5.3 54 Mbit/s

Ref 8 dBm Atten 5 dB Ext PG —28.8 dB

L

& Mkrl 2.8 MHz
12.36 dB

Peak .
Log &

1@ =
dB/ 1

Y1 vzl
S3 FC
AA

Center 5.3 GHz

#Res BH 1 MHz #YBH 3 kHz

Span 88 MHz

Sweep 33.33 ms (401 pts)
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Plot 159.
Carrier Frequency 5.310 GHz. EBW 40 MHz. PRBS 6 Mbit/s

- Agilent  18:39:11 Dec 15, 2665 L
BA WL 5.3 SU 5.3 6 Mbit/s & Mkrl -19.2 MHz
Ref & dBm Atten 5 dB Ext PG -26.3 dB 18.89 dB
Peak
Log é
1@
dB/ P
Y1 V2
53 FC

AA
Center 5.31 GHz Span 88 MHz
#Res BW 1 MHz #YBH 3 MHz Sweep 4 ms (481 pts)

Plot 160.
Carrier Frequency 5.310 GHz. EBW 40 MHz. PRBS 54 Mbit/s

- Agilent  18:43:58 Dec 15, 2065 L
BR WL 5.3 5 5.3 54 Mhit/s & Mkrl 5.8 MHz
Ref & dBm Atten 5 dB Ext PG 205 dB -11.45 dB
Peak i
Log [
1@ T
dB/ _é_
Y1 M2
$3 FC

AR
Center 5.31 GHz Span 80 MHz
#Res BW 1 MHz #WBH 3 kHz Sweep 33.33 ms (401 pts)
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12.11. AU Unit. Peak Emissions outside of the frequency band 15.407b (2).
Limit line - -27 dBm/MHz

Plot 161.
Carrier Frequency 5.265 GHz. EBW-10 MHz. Output power 9 dBm.

*LTTEN 0dE MER  -45.657dEm
EL -10.0dEm 10dE/ 5.241GHz

TER

5.z241 GHz
D 3. q7 dFm

i)

START 10MH= STOP 5.250GHz
*RET 1.0MHz VEW  1.0MHz SWP  110ms
Plot 162.

*LTTEN OdE MEE  -47.00dBm

EL -10.0dBm 10dE/ 14.345Hz

AER

14,54 GHz
D =370 dEm

fa WXLM“"‘%—MMW"AJ

)

ATART 5.35GH=z ATOP 15.00GH=
*RET 1.0MHz VEW 1.0MHz SWFP Z 60ms
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Plot 163.
Carrier Frequency 5.265 GHz. EBW-10 MHz. Output power 9 dBm.

*LTTEN 0dE MER  -39.53dBEm
EL -10.0dEm 10dE/ 37.21GHz

TEE

37.21 GHz
D —z5.83 dFm ™™

. [ty b s g p™r]
L, WMM,R J
T
START 15.00GHz STOP 40, 00GHz
*REW 1.0MHz VEW  1.0MHz SWP  440ms
Plot 164.

Carrier Frequency 5.300 GHz. EBW-10 MHz. Output power 11 dBm.

*LTTEN 0dE MER  -49.00dBm
EL -10.0dEm 10dE/ 5.250GHz

TER

5. 250 GHz
D M35 .ao dFm

i)

START 10MH=z STOP 5.250GHz
*RET 1.0MH=z VEW 1.0MH=z AWF 110ms
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Plot 165.
Carrier Frequency 5.300 GHz. EBW-10 MHz. Output power 11 dBm.

*LTTEN 0dE MER  -47.17dEm
EL -10.0dEm 10dE/ 14.80GHz
TER
14. 50 GHz
U - dFm
oty Mﬁﬂwwwmﬁ

W
START 5.35GHE STOPR 18.00GHz
*REW  1.0MHz VEW  1.0MH=z SWP  Z60wms
Plot 166.
*LTTEN 0dB MER  -39.33dBm
RL  -10.0dEBm 10dE/ 37.65GH
AER
37. 68 GHz
D =533 dEm TR e
4 TR [ R
Py 1ad WMM L n u...J
W
START 18.00GHz STOP 40.00GHz
*REW  1.0MHz VEW  1.0MH=z SWP  440ms
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Plot 167.

Carrier Frequency 5.335 GHz. EBW-10 MHz. Output power 11 dBm.

* ATTEN OdE MKR  -50.33dBm
RL  -10.0dEBm 10dE/ 5.224GHz

MER

5.224 GHz
D I—=0.33 dEm
L}

START 10MHz STOP 5.250GHz
*RET 1.0MH= VEW  1.0MH=z SWE 110ms
Plot 168.

% LTTEN 0dE MER  -47.00dEBm
RL -10.0dEBm 10dE/ 17.41GHz

HER

17.41 GHz
D 7. OO dFm

mmum"ﬂww'\mumw%

WM\W ST L™ G T
W

START 5.35GHz STOP 158.00GHE
*RET 1.0MHz VEW  1.0MHz SWE  260ms
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Plot 169.

Carrier Frequency 5.335 GHz. EBW-10 MHz. Output power 11 dBm.

*ATTEN OdB HER —-39.83dEm
RL —-10.0dEm 10dE/S 37.54GH=
HNER
37.54 GHz
I = [ 22
EEEEE jgilfnﬁﬂxﬂhm I*#kumwwuwmu*mMﬂMf
hij
START 15.00GH= STOPR 40.00GH=
*REIN 1.0MH= VEW 1.0MH= 3IWP 440ms
Plot 170.

Carrier Frequency 5.270 GHz. EBW-20 MHz. Output power 4 dBm.

*ATTEN 0dE HEER

RL —-10.0dEm 10dE/

—45, 00dEm

5.241GHz

MEER
5.241 GHz

L v T dFm

)

3TOP
1.0MH=z

S3TART
*RET

10MH=

1.0MH=z VEW

5.250GH=
AWF 50. 0ms
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Plot 171.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Output power 4 dBm.

*LTTEN DdB MER  -46.50dBm
EL  -10.0dEBm 10dE/ 14.89GHz
HER
14. &4 GHz
D I—3&.50 dEm
MWMW
WWWW Bl
T
START 5.35GHz STOP 15.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  Z&0ms
Plot 172.
*LTTEN DdB MER  -40.33dBm
EL  -10.0dEBm 10dE/ 35.17GHz
HER
38. 17 GHz
D —a0.43 aBm P oy
" [ Ao nortbin
MWMM I j
T
START 15.00GHz STOP 40.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  440ms
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Plot 173.

Carrier Frequency 5.300 GHz. EBW-20 MHz. Output power 11 dBm

*LTTEN 0dE HEER —45, 17dEm
RL —10.0dEm 10dE/ 5.241GH=
MEER
5.241 GH=
e - ) dBm
WWWM}WW‘WWNWRM
w
START 10MH= STOPR 5.250GH=
*REIN 1.0MH= VEW 1.0MH= 3IWP 110ms=
Plot 174.
*LTTEN 0dE HEER =47, 00dEm
RL —10.0dEm 10dE/ 14.380GH=z
WER
14.50 =
LR s Ti] dEm
e e m.MMMMWW
[ Ry
W
START 5.35GH= STOP 15.00GH=
*REI 1.0MH= VEW 1.0MH= WP 260ms
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Plot 175.

Carrier Frequency 5.300 GHz. EBW-20 MHz. Output power 11 dBm

#*LTTEN OdE HEER —-39.00dEm
EL —10.0dEm 10dE/ 37.62GHE
MER
37.63 GHz
e R

D=

)

S3TART 18.00GH= 3TOP 40.00GH=
*RET 1.0MH=z VEW 1.0MH=z AWF 4401

Plot 176.
Carrier Frequency 5.330 GHz. EBW-20 MHz. Output power 9 dBm

#*LTTEN 0dE NEE  -50.33dBm
EL -10.0dBm 10dE/ 5.241GHz

MER

5.241 GHz
D I—E0.33 dEm

i)

START 10MH=z STOP 5.250GHz
*RET 1.0MH=z VEW 1.0MH=z AWF 110ms
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Plot 177.

Carrier Frequency 5.330 GHz. EBW-20 MHz. Output power 9 dBm

*LTTEN OdE MEE  -46.50dEm
EL -10.0dBm 10dE/ 5.35GHz

MEER

5.35 GHA
I I=ae.50 dEm

1 ettt LY TN
P RS — ™ Wi T
T
START 5.35GHz STOP 15.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  Z&0ms
Plot 178.

*LTTEN DdB MER  —40.00dBm
EL  -10.0dEBm 10dE/ 37.73GHz

HER

37.77 GHz
D —3o.ao dEm [T

: TP EIV TR

MWMMJWH f
T
START 15.00GHz STOP 40.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  440ms
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12.12. SU Unit. Peak Emissions outside of the frequency band 15.407b (2).
Limit line - -27 dBm/MHz

Plot 179.
Carrier Frequency 5.265 GHz. EBW-10 MHz. Output power 6 dBm

*LTTEN OdE MEE  -47.17dEBm
EL -10.0dBm 10dE/ 5.241GHz

AER

5.241 GHz
L gy B i dEm

)

START 10MH= STOP 5.250GH=
REW 1.0MH= WEW 1.0MH= SWP 110m=
Plot 180.

*LTTEN OdE HKE  —46.50dBm
EL -10.0dEm 10dE/ 15.72GHz

HER

15.74 GHz
D 3w g0 dEm

— = e ‘WMMM«

O T
hij

START 5.35GH= STOPR 15.00GH=
RET 1.0MH= VEW 1.0MH= 3IWP 2 60ms
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Plot 181.

Carrier Frequency 5.265 GHz. EBW-10 MHz. Output power 6 dBm

*LTTEN 0dE MER  -41.657dEm

EL -10.0dEm 10dE/ 24,183GHz

. m

N . it LYY, PPN LINRT Y ot

T

START 15.000GH= STOF 25.000GH=

*REW 1.0MHz VEW  1.0MHz SWP  140ms

Plot 182.

*LTTEN 0dE MER  -35.53dBEm

EL -10.0dEm 10dE/ 36.83GHz

i) M}}M
e L2 T

Wﬁ'l ) 1%%&*‘%»@»\%

L e U i T &

w

START 25.00GHz STOP 40.00GHE

*REW 1.0MHz VEW  1.0MHz SWP  300ms
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Plot 183.
Carrier Frequency 5.300 GHz. EBW-10 MHz. Output power 6 dBm

*LTTEN 0dE MER  -51.33dBm
EL -10.0dEm 10dE/ 5.206GHz

TEE

5.z04 GHz
D —E1.93 dFm

i)
START 10MH= ATOP 5.250GH=z
*RET 1.0MH=z VEW 1.0MH=z AWF 110ms
Plot 184.
*ATTEN 0dE HEER —-45,33dEm
RL —-10.0dEm 10dE/ 17.89GHez

START
5.35 GHA

i)

START 5.35GHz STOP 15.00GH=z
*RET 1.0MH=z VEW 1.0MH=z AWF Z a0ms
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Plot 185.
r Frequency 5.300 GHz. EBW-10 MHz. Output power 6 dBm

*ATTEN OdB HER —43,00dEm
RL —-10.0dEm 104dE/ 24.113GH=
HNER
Z24.113 GHz
L2 S Ti] dfm
hiafoa " WWWWMNW
m
START 15.000GH= STOP 25.000GH=z
*RETW 1.0MH= VEW 1.0MH= SWP 140m=
Plot 186.
*LTTEN 0dE HEER —40, 17dEm
EL —10.0dEm 10dE/ 37.63GH=
n e
a, A
w
START 25.00GH= STOPR 40.00GH=
*REIN 1.0MH= VEW 1.0MH= 3IWP 300ms

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




'TI) ) THE STANDARDS INSTITUTION OF ISRAEL (Teemates tboraon

Test Report No.: 8612303651 Rev.1

Page 124 of 164 Pages
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Plot 187.

Carrier Frequency 5.335 GHz. EBW-10 MHz. Output power 6 dBm

*LTTEN 0dE HEER =50. 17dEm
RL —10.0dEm 10dE/ 5.206GH=
WER
5.204 =
D I—Eo.17 dEm
NN e Al MWWWWW
W
START 10MH= STOP 5.2Z50GH=
*REI 1.0MH= VEW 1.0MH= WP 110m=
Plot 188.
*ATTEN odB MEER —46.00dEm
RL —-10.0dEm 10dE/S 14.54GH=
HMER
14.54 Hz
I —ge.qo dEm
. - WMWW
P T L I L T i
m
START 5.35GH= STOP 15.00GH=
*REW 1.0MH= WEW 1.0MH= SWP 2 60ms

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




'TI) ) THE STANDARDS INSTITUTION OF ISRAEL (Teemates tboraon

Test Report No.: 8612303651 Rev.1 Page 125 of 164 Pages
Title: Test on Broadband Wireless Access system:
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Plot 189.
Carrier Frequency 5.335 GHz. EBW-10 MHz. Output power 6 dBm

* LTTEN OdE MKE  -39.67dBm
RL  -10.0dEm 10dE/ 36.77GHz
HER
6.7 GHz
D r=35.47 dEm I
Lrah amte | fhmmwmwuﬁmw
. T b
e FEA
W
START 18.00GH=z STOP 40, 00GHz
*RET 1.0MHz VEW  1.0MHz SWE  440ms
Plot 190.

Carrier Frequency 5.270 GHz. EBW-20 MHz. Output power 1 dBm

*LTTEN 0dE MER  -51.17dBEm
EL -10.0dEm 10dE/ 5.233CGHz

TEE

5.233 GHz
I dFm

i)

START 10MH=z STOP 5.250GHz
*RET 1.0MH=z VEW 1.0MH=z AWF 110ms
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Plot 191.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Output power 1 dBm

*LTTEN OdE MEE  -46.17dEm
EL -10.0dBm 10dE/ 14.3585Hz
MEER
14. 88 GHz
L ey Y i dEm
e 1y, ket &WX\*M'MH .
T
START 5.35GHz STOP 15.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  Z&0ms
Plot 192.
#*LTTEN 0dE MKRE  -39.00dBm
EL  -10.0dEm 10dE/ 37.62GHz
TEE
37.63 GHz :
I =i ] dEm P LT
MW"W’#\M e ﬁ.uj
T
START 15.00GH=z STOP 40.00GHz
*RET 1.0MHz YEW  1.0MHz SWP  440ms
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Plot 193.

Carrier Frequency 5.300 GHz. EBW-20 MHz. Output power 9 dBm

*ATTEN 0dE HEER

RL —-10.0dEm 10dE/

-45, 67dEm

5.250GHz

TEE
5. 250 GHz
N v dFm

W
START 10MH= STOP 5.2Z50GH=
*REI 1.0MH= VEW 1.0MH= WP 110m=
Plot 194.
*ATTEN odB MEER —46.50dEBm
RL —10.0dEm 10dE/ 14.75GH=z
HMER
14.74 Hz
I —3e.q0 dEm
LT
WW“M“W T VL
W
S3TART 5.35GH= 3ITOP 15.00GH=
*REI 1.0MH= VEW 1.0MH= WP 260ms
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Plot 195.
Carrier Frequency 5.300 GHz. EBW-20 MHz. Output power 9 dBm

*LTTEN OdE MEE  -39.67dEm
EL -10.0dBm 10dE/ 37.58GHz
TEER
37. 59 GHz
L T i dEm Ikl e
- Pt g oo o e
I BN e st VOO B |
T
START 15.00GHz STOP 40.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  440ms
Plot 196.

Carrier Frequency 5.330 GHz. EBW-20 MHz. Output power 5 dBm

*LTTEN OdE MEE  -51.00dEBm
FL -10.0dBm 10dE/ 5.250GHz

TER

5.2510 GHz
A2 i ] dEm

)

ATART 10MH= ATOP 5.250GH=
*RET 1.0MHz VEW 1.0MHz SWFP 110ms
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Plot 197.
Carrier Frequency 5.330 GHz. EBW-20 MHz. Output power 5 dBm

*LTTEN OdE MEE  -46.00dBm
EL -10.0dBm 10dE/ 14.73GHz

AER

14,77 GHz
I 3 I dEm

o Mm«imw%ww

T
START 5.35GHz STOP 15.00GHz
*REW 1.0MHz YEW  1.0MHz SWP  Z&0ms
Plot 198.
#*LTTEN 0dE MKR  -39.33dBm
EL  -10.0dEm 10dE/ 37.73GHz
TR
37.77 GHz
D I=s5.33 dEm LA
-3 L e, | Jmhﬁ..w
" \,W’*"'w"‘”\rrd\' A .
T
START 15.00GH=z STOP 40.00GHz
*RET 1.0MHz YEW  1.0MHz SWP  440ms
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Plot 199.
Carrier Frequency 5.290 GHz. EBW-40 MHz. Output power 4 dBm

*LTTEN 0dE MER  -49.33dBm
EL -10.0dEm 10dE/ 5.241GHz

TEE

5.241 GHz
D 35,93 dFm

¥
START 10MHz STOP 5.250GHz
*RET 1.0MHz VEW  1.0MHz SWP  110ms
Plot 200.
#*LTTEN 0dE HEE  -46.50dBm
EL -10.0dBm 10dE/ 14.30GHz
MER
14,80 GHz
D —3&.50 dEm

: Y o L e e e L i e

i)

START 5.35GHz STOP 15.00GH=z
*RET 1.0MH=z VEW 1.0MH=z AWF Z a0ms
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BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
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Plot 201.
Carrier Frequency 5.290 GHz. EBW-40 MHz. Output power 4 dBm

*LTTEN OdE HKE  -39.83dBEm
EL  -10.0dBm 10dE/ 37.65GHz
MER
37. 64 GHz
b 3553 dfm I R
bt Mmm N N .J\.uf
T
START 18.00GHz STOP 40.00GHz
*REW 1.0MHz VEW  1.0MH=z SWP  440ms
Plot 202.

Carrier Frequency 5.300 GHz. EBW-40 MHz. Output power 9 dBm

#*LTTEN 0dE HEE  -49.33dBm
EL -10.0dBm 10dE/ 5.250GHE

MER

5,250 GHz
D I—3o.33 dEm

i)

START 10MH=z STOP 5.250GHz
*RET 1.0MH=z VEW 1.0MH=z AWF 50. 0ms
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Plot 203.
arrier Frequency 5.300 GHz. EBW-40 MHz. Output power 9 dBm

*ATTEN OdB HER =47, 00dEm
RL —-10.0dEm 104dE/ 16.69GH=
HER
16.69 GHz
L2 e Ti] dfm
UL PR Y TSR
T, o T R P T
m
START 5.35GH= STOP 15.00GH=
*REW 1.0MH= WEW 1.0MH= SWP 2 60ms
Plot 204.
*LTTEN 0dE HEER —-39.50dEBm
RL —10.0dEm 10dE/S 36.92GH=z
o s
FaWery IR P
b ﬂMﬂwj\ .
W
S3TART 15.00GH=z 3ITOP 40.00GH=z
*REI 1.0MH= VEW 1.0MH= WP 440ms
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Plot 205.
Carrier Frequency 5.310 GHz. EBW-40 MHz. Output power 8 dBm

*LTTEN 0dE MER  -47.67dEm
EL -10.0dEm 10dE/ 5.250GHz

TEE

5. 250 GHz
- dFm

¥
START 10MHz STOP 5.250GHz
*RET 1.0MHz VEW  1.0MHz SWP  110ms
Plot 206.
#*LTTEN 0dE HEE  -46.83dBm
EL -10.0dBm 10dE/ 15.74GHz
MER
15,74 GHz
D I—ge.83 dEm

i)

START 5.35GHz STOP 15.00GH=z
*RET 1.0MH=z VEW 1.0MH=z AWF Z a0ms
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Plot 207.
Carrier Frequency 5.310 GHz. EBW-40 MHz. Output power 8 dBm

* LTTEN OdE MKE  -39.67dBm
RL  -10.0dEm 10dE/ 37.84GHz=

HER

37,64 GHz
D r=35.47 dEm [

MMM s r

W

START 18.00GH=z STOP 40, 00GHz
*RET 1.0MHz VEW  1.0MHz SWE  440ms
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12.13. AU Unit. Radiated Spurious Emissions 15.407b (6)

Plot 208.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

(93) 124223 oec 28 2ro
L

. Fce-5.27 EBH-28 MH:z
ALVARION EUT-ER

5
5.3 AU
ACTV DET: PEAK
MERS DET: PERK OF AYG
MHR S.15@ GHz
47 .55 dBuVsn

LOG  REF GA.® dBul/m PREAHP DN
18
dBs
HRTH
B dE Wwwwww

YA SB
SCOFC
ACORR

STRRT 1.@@Q GHz STOP 5,158 GHz
41F BW 1.8 MHz #AVG BW 3 MH: SHP B2.8 nzec

Plot 209.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector average

Fe-5.27 EBW-CH MH:z

7] 1R:45:BE DEC 28, cBAS
(@) YL 5.3 AU

ALVARION EUT-EA
ACTY DET: PERE
MEAS DET: PEAK BP AYG
MKRE S, 1451 GH:
37,05 dBpVsm

LOG  REF E@A.@ dEuWim FPRERMFP DN
1R
B
1ATH
B dB

VA SR
SCFC
ACORR

STRET Y. 5888 LHz ST0F 5.15@A GHz
AIF BW 1.8 MHz #AVE BW 3 kHz WP ESA nsec
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Plot 210.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

(@) 18:47:46 DEC 28 2BBS Fc-5.27 EBU-20 MHz
ALVARION EUT-BR VL 5.3 AU
ACTY DET: PERE
MEAS DET: PERE QP ALG
MER S.3581 GHz
49 4S dBub/m

LOG  REF EBB.A dBulsm FREANF 0N
1R
dBs

YHTN AR SO "SAUTYS A PPN AEEPIUU PRURVRAN SRV PP PP

B dB

VA SR
80 FC
ACORR

STRART 5.350@ GH:z STO0F B, ARPR GHz
HIF BHW 1.8 MH: HAWG BW 3 MHz SHF oA 8 msec

Plot 211.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector average

Fc-5.27 EBW-2@ MH:z

%) 1B:54:3@ DEC 28 PABS Fc
@) YL 5.3 AU

ALUARION EUT-BR
ACTY DET: PERK
MERS DET: PERE GF AUG
NER 5.3682 GHz
I8 B7 dBplsm

LOG  REF BA.@B dBuV/n FREANF DN
1@
dBs
1ATH
B dB

VA SB
SCFC
ACORR

START 5.35@R GHz STOP 5. 4HEGR GHz
#IF BW 1.8 MHz #AVEG BW 3 kHz SHP 110 meec
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BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC

FCC ID: LKT-VL-53C

Plot 212.

Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi.

Detector peak

# Agilent  14:09:14 Dec 28, 2005

ALVARION EUT-BA VL 5.3 Al Fc-5.27
Ref &8 dBpV/m #Atten B dB

Mkrl 15.4775 GHz
£9.93 dBpV/m

Peak
Log (1>

18
dB/

Y1 82
S3FC

A AA

Start 15.35 GHz

Fes BW 1 MHz YBH 3 MHz

Stop 16.2 GHz
Sweep 4.25 ms (401 pts)

Plot 213.

Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi.

Detector average

5 Agilent  13:56:82 Dec 28, 2005

ALVARION EUT-BA WL 5.3 Al Fe-5.27
Raf 28 dBpV/m #Atten @ dB

Mkrl 15.7793 GHz
58.14 dBpYsm

Peak
Log

1@
dB/

=

Y1 82

S3 FC
A AR

Start 15.35 GHz

Fes BH 1 MHz #YEH 1 kHz

Stop 16.2 GHz
Sweep 1.11 5 (481 pts)
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Plot 214.
Carrier Frequency 5.270 GHz. EBW-20 MHz. Antenna — 16 dBi

# Agilent  14:03:26 Dec 28, 2005

ALYARION EUT-BA WL 5.3 AU Fe-5.27 Mkrl 20.62308 GHz
Ref 88 dBpV #Atten B dB 32,73 dBpY
Peak
Log
18
dB/

Ly

¥l 82
53 FC
A AR

Start 17.7 GHz Stop 21.4 GHz
Res BH 1 MHz VEBH 3 MHz Sweep 37 ms (481 pts)
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Plot 215.

Carrier Frequency 5.300 GHz. EBW-20 MHz. Antenna — 16 dBi.

Detector peak

(%) 11:00: 27 DEC 28

cAES  Fc-5.32

ALUARION EUT-BR WL 5.3 AU

ACTV DET: PERAK
MEAS DET: PEARK QF RAVE
MER 5. 158 GHz
HE.19 dBplsm
LOG  REF EA.@ dBuWim FRERMF DN
1R
B
#RATH
B dE T Y WWM
| temretiasndradtend ™} e
YA SB
GIERRE
ACORR

STRRT 1.@@Q GHz
41F BW 1.8 MHz

#AVG BW 3 MH:

Plot 216.

STOP 5,158 GHz
SHP B2.8 nzec

Carrier

Frequency 5.300 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector average

LOG  REF GR.@ dBul/m
1R

ACTV DET:
MEAS DET:

PERK

PEAE OF AUG

MKR S, 1419 GHz
37,57 dBulsn

PREEAMFP ON

ok

#RATHN
B dB

VA SE

SCFC

ACORR

STRRT H4.5A8A GHz
41F BW 1.8 MHz

#AVG BW 3 kHz

ST0P 5.15@A GHz
EHF BESA nsec
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Access system:
Point to Point BreezeNET B system RevC

Carrier Frequency 5.300

Plot 217.
GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

&) 11:@3:49 DEC 28, ?BAS Fc-5.3
(@] ALVARION EUT-BR WL 5.3 AU
ACTY DET: PEREK
MERE DET: FERK QF AUG
KR 5. 3500 GHz
SH. 38 dBulsm
LOG  REF EA.@ dBulim FPREAMP DN
10
B~
HA SE
S0 FC
ACORR

STRRT 5. 3588 GHz
4IF BW 1.8 MHz

Carrier Frequency 5.300

STOF B, ABRR GHz

AAVG BW 3 MHz SHE ER.A meec

Plot 218.
GHz. EBW-20 MHz. Antenna — 16 dBi.

Detector average

7| 11:A6:21 DEC 28, 2BAS Fc-5.1
(@) ALYARION EUT-BAR WL 5.3 AU
ACTY DET: FEREK
MEARS DET: PERE QF RAVG
MKRE 5.3EAC GHz
3898 dBpMsm
LOG  REF EB.@ dBulsim FREAMP 0N
10
dBs
1ATH
B dE
YR SB
SCOFC
ACORR
STRRT 5. 3588 GHz STOF 5. YEAA GHz
#IF BW 1.8 MHz #AVG BW 3 kHz SHE 1R msec
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Plot 219.
Carrier Frequency 5.300 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

# Agilent  14:15:21 Dec 28, 2005

ALYARION EUT-BA WL 5.3 AU Fc-5.3 GHz Mkrl 12.43756 GHz
Ref 88 dBY/m #Atten B dB £8.96 dBpV/m
Peak
Log 1
1@

dB/

Y1 82
S3FC
A AA

Start 10,6 GHz Stop 12.7 GHz
Res BW 1 MHz VBH 3 MHz Sweep 5.504 ms (401 pts)

Plot 220.
Carrier Frequency 5.300 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector average

- Agilent  14:17:04 Dec 28, 2005
ALVARION EUT-BA VL 5.3 AU Fc-5.3 GHz Mkrl 12.49008 GHz
Ref 88 dBpl/m #Atten 6 dB 57.24 dBpl/m
Peak
Log
18

dB/ 1

Y1 82
S3 FC
A AR

Start 18.6 GHz Stop 12.7 GHz
Res BW 1 MHz #VBH 1 kHz Sweep 2,743 5 (481 prs)
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Plot 221.

Carrier Frequency 5.300 GHz. EBW-20 MHz. Antenna — 16 dBi.

Detector peak

- Agilent  14:21:58 Dec 28, 2005
ALYARION EUT-BA VL 5.3 AU Fc-5.3 GHz Mkrl 15.8749 GHz
Ref 88 dBpY #Atten B dB 31.14 dBpY
Peak
Log
18
dB/
1
. _ B A
ML S2
53 FC
A AA
Start 15.35 GHz Stop 16.2 GHz
Res BW 1 MHz VBH 3 MHz Sweep 4.25 ms (401 pts)
I |
Plot 222.

Carrier Frequency 5.300 GHz. EBW-20 MHz. Antenna — 16 dBi.

Detector peak

5 Agilent  14:26:54 Dec 28, 2005

ALVARION EUT-EBA WL 5.3 AU Fc-5.3 GHz
Ref 88 4BV #Htten § dB

Mkrl 28.62175 GHz
34.79 dBpY

Peak
Log

1@
dB/

< H

Y1 82

S3 FC
A AR

Start 17.7 GHz

Fes BH 1 MHz YBW 3 MHz

Stop 21.4 GHz
Sweep 37 ms (481 pts)

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




'TI) ) THE STANDARDS INSTITUTION OF ISRAEL (Teemates tboraon

Test Report No.: 8612303651 Rev.1

Page 143 of 164 Pages

Title: Test on Broadband Wireless Access system:
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Plot 223.

Carrier Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

(@) 11:13:48 DEC 28

. PBAS Fc-5.33
ALVARION EUT-BA WL 5.3 AU

LOG  REF EBA.@ dBuV/m

ACTY DET:
MEAS DET:

PERK

PERK OF ALG
MKR S.148 GHz
47 78 dBplsn

FREANF ON

10
dBs

#RATH
B dB

L]

VA SR
SCFC
ACORR

STRRT 1.PAQ GHz
4IF BW 1.8 MHz

Plot 224.

Carrier Frequency 5.330 GHz. EBW-20 MHz.

HAVG BW 3 MHz

STOP 5.15@ GHz
SWP B3, 8 msec

Antenna — 16 dBi.

Detector average

5] 11:17:45 DEC 23, 7ABS Fc-5.33
(@) ALVARION EUT-BA WL 5.3 AU

LOG
1B

REF E@.@ dBuMsm

ACTY DET:
MERE DET:

PERK

PERK OF ALG

MER 5.1256 GHz
3724 dBplsn

FREAMF 0N

dBs

#RATH
B dB

VR SEB

SCFC
ACORR

START Y. S0A8 GHz
4IF EW 1.8 MHz

#AVG BW 3 kHz

STOF 5.15@8 GHz
SHP BSR msec
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Plot 225.

Carrier Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

(@3] 11:c1:01 DEC 24 EUEE
L

ALVARION EUT-EA

LOG  REF E@A.@ dEuWim

5 Fe-5.33
5.3 AU

ACTY DET:
MEAS DET:

PERK

PERK OF PUG

MKR 5. 3580 GHz
SE.G6 dBylsm

FPRERMFP DN

1R
B

ARTN P o

B dB

VA SE

S0 FC

ACORR

STRRT 5,350 GHz
AIF BW 1.8 MHz

AAVE BW 3 MHz

STOF B.ABRR GHz
SHP 2R nsec

Carrier

Plot 226.
Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector average

LOG  REF ER.@ dBul/m
1B

il
L

5 Fc-5.33
5.3 AU

ACTY DET:
MERE DET:

PERK

PERK QP AUG

MER 5. 35@@ GHz
Yy 71 dBulsnm

FRERNMP DN

dBs

#RTHN
B dB

VR SEB

sCFC

ACORR

START 5. 350A GHz
4IF EW 1.8 MHz

#AYG BW 3 kHz

STOP 5, YERR GHz
SHE 1B meec
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Plot 227.
Carrier Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

# Agilent  14:31:07 Dec 28, 2005

ALVARION EUT-BA YL 5.3 AU Fc-5.33 GHz Mkrl 12.54256 GHz

Ref 88 dBpV/m #Atten B dB £3.91 dBpV/m

Peak

Log (1>

18

dB/

Y1 52

53 FC

A AA

Start 10,6 GHz Stop 12.7 GHz

Res BW 1 MHz VBH 3 MHz Sweep 5.504 ms (401 pts)

I |
Plot 228.

Carrier Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector average

- Agilent  14:32:39 Dec 28, 2005
ALVARION EUT-BA VL 5.3 AU Fe-5.33 GHz Mkrl 12.48475 GHz
Ref 88 dBpl/m #Atten 6 dB 57.12 dBpl/m
Peak
Log
18

dB/ 1

Y1 82
S3 FC
A AR

Start 18.6 GHz Stop 12.7 GHz
Res BW 1 MHz #VBH 1 kHz Sweep 2,743 5 (481 prs)
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Plot 229.
Carrier Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

# Agilent  14:36:11 Dec 28, 2005

ALYARION EUT-BA WL 5.3 Al Fc-5.33 GHz Mkrl 15.8855 GHz
Ref 88 dBpY #Atten B dB 31.75 dBpY
Peak
Log
1@

dB/

L

Ml §2
S3FC
A AA

Start 15.35 GHz Stop 16.2 GHz
Res BW 1 MHz VBH 3 MHz Sweep 4.25 ms (401 pts)

Plot 230.
Carrier Frequency 5.330 GHz. EBW-20 MHz. Antenna — 16 dBi.
Detector peak

5 Agilent  14:42:13 Dec 28, 2005

ALVARION EUT-BA VL 5.3 AU Fe-5.33 GHz Mkrl 21.14186 GHz
Ref 88 dBpY #Atten 6 dB 33.93 dBpl
Peak
Log
18

dB/

o 1|

Ml S2
S3 FC
A AR

Start 17.7 GHz Stop 21.4 GHz
Res BW 1 MHz VBH 3 MHz Sweep 37 ms (481 prs)
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12.14. SU Unit. Radiated Spurious Emissions 15.407b (6)

Plot 231.

Carrier Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector peak

(@) B5:16:59 DEC 28

]

Fc-2.9 EBW-HE MH:

ALWARION EUT-BR WL 5.3 5U

LOG
18

REF EBB.@ dBuMsnm

ACTY DET:
MEAS DET:

PERAK

PERK OF ALG
MER 5.148 GHz
YR 75 dBpl/m

FREANF ON

dBs

4ATN
B dB

VR SR

S0 FC

ACORR

START 1. @@RA CH:z
#IF BW 1.8 MHz

Carrier

STOP 5.15@ GHz

#AVG BW 3 MHz SHP B30 msec

Plot 232.

Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector average

4 A9 0258 DEC 28,
(@] ALVARION EUT-ER

LOG
10

REF ER.8 dBulsm

gABS Fc-2.9 EBHW-HE MHz
YL 5.3 SU
ACTY DET: PERK
MEARS DET: FPERK OF AVEG

MKR 5. 1{4A3 GHz
3904 dBulsn

FREAMFP DN

dB~

#ATH
B dB

VR SE

SCOFC
ACORR

STHET Y. 5888 GHz
4IF BW 1.8 MHz

STOF 5. 1580 GHz

#AVG BW 3 kHz SHP ESR msec
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Plot 233.

Carrier Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

%) B9:29: 32 DEC 28, 5
(@] ALVARION EUT-BA WL 5.3 SU

F%-E.S EBW-4HB MHz

ACTY DET: PERK
MEARS DET: FPERK OF AVEG

LOG  REF B@.@ dBuV/m

MER 5. 3630 GHz
5114 dBplsm

FREAMF DN

18

dBs i

4RTH R R R - Sttt it

B dB

VR SE

SCOFC
ACORR

START 5. 350A GHz

4IF BW 1.8 MHz HAVG BW 3 MHz

Plot 234.

STOP BE.ARAR GHz

SHP EB. B msec

Carrier Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector average

&) B9:34:15 DEC 28, PHES
(@] ALVARION EUT-BR WL 5.3 SU

Fo-c.9 EBW-HE MH:

ACTY DET: PEREK
MERE DET: FERK QF AUG

LOG  REF EA.@ dBulim

MKR 5.3EB2 GHz
YR Bl dByulsn

FPREAMP DN

10

B~

#RTH
B dB

HA SE

SCFC
ACORR

STRRT 5. 3588 GHz

4IF BW 1.8 MHz AAVG BW 3 kHz

STOF 5. 4EAA GHz
SHP 11R msec
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Plot 235.

Carrier Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

# Agilent  15:11:1@ Dec 28, 2005

ALVARION EUT-BA WL 5.3 3U Fc-5.29 GHz
Ref &8 dBpV/m #Atten B dB

Mkrl 15.4831 GHz
71.75 dBpVs/m

Peak 1
Log <&

18
dB/

Ml §2
S3FC

A AA

Start 15.35 GHz

Fes BW 1 MHz YBH 3 MHz

Stop 16.2 GHz
Sweep 4.25 ms (401 pts)

Plot 236.

Carrier Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector average

5 Agilent  15:04:39 Dec 28, 2005

ALVARION EUT-BA WL 5.3 SU Fe-5.29 GHz
Raf 28 dBpV/m #Atten @ dB

Mkrl 15.3585 GHz
58.38 dBpVsm

Peak
Log

18
dB/ |3

Y1 82

S3 FC
A AR

Start 15.35 GHz

Fes BH 1 MHz #YEH 1 kHz

Stop 16.2 GHz
Sweep 1.11 5 (481 pts)

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




'TI) ) THE STANDARDS INSTITUTION OF ISRAEL (Teemates tboraon

Test Report No.: 8612303651 Rev.1 Page 150 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCC ID: LKT-VL-53C

Plot 237.
Carrier Frequency 5.290 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector peak

% Agilent  15:50:25 Dec 28, 2005

ALYARION EUT-BA WL 5.3 5U Fc-5.29 GHz Mkrl 21.15825 GHz
Ref &8 dBEpV #Atten @ dB 33.97 dBpY
Feak
Log
18
dB/

S+qs

ML &2
S3 FC
A AR

Start 17.7 GHz Stop 21.4 GHz
Res BH 1 MHz VEBH 3 MHz Sweep 37 ms (481 pts)
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Plot 238.

Carrier Frequency 5.300 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector peak

ACTY DET: FERE
MERS DET: FERK GF AWG
MEER 5. 158 GHz
H7.20 dBplsm
LOG  REF EB.B dBuV/m FRERMF 0OM
1R
dBs
1ATH
BB TR S N
Lt =
VA SB
SCOFC
ACORR

START 1.@ARRA CHz
alF BW 1.8 MHz

STOP 5,158 GHz

#AVEG BW 3 MHz SHP B2.A meec

Plot 239.

Carrier Frequency 5.300 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector average

LOG  REF EBR.B dBuV/m
18

ACTY DET:
MERS DET:

PEAK

PEAE OF ALG

MKR 5.1386 GHz
39,09 dBulsm

FRERMP ON

dBs

#ATH
B dB

VR SE

sCOFC
ACORR

START Y4.500A GHz
alF BW 1.8 MHz

STOP 5.15@R GHz

#AVEG BW 3 kHz SHP BSR meec
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zeNET B system RevC

Plot 240.
Carrier Frequency 5.300 GHz. EBW-40 MHz.
Detector peak

Antenna — 28 dBi.

7| B9:47:44 DEC 28, PBAS Fc-G5.3
[@@J ALVARION EUT-BRA WL 5.3 SU
ACTY DET: PERE
MERS DET: FPERK QF AVG
MER 5.3549 GHz
SB.79 dBulsm
LOG  REF EB.@ dBul/m FRERNF 0N
10
dB/
a R L E RRZCVCR PPN U ISSORRI VI WP PP NRVIPI TSN Py
MR SB
SLOFC
ACORR
START 5. 3588 GHz STOF B.ABRR GHz
#IF BW 1.8 MHz #AVG BW 3 MHz SHP TR.A msec
Plot 241.

Carrier
Detector average

@) B9:49: 24 DEC 28, PABS Fc-5.3
@) ALVARION EUT-BR WL 5.3 SU
ACTY DET:
MEAS DET:

LOG
18

REF EBB.@ dBuMsnm

Frequency 5.300 GHz. EBW-40 MHz.

Antenna — 28 dBi.

PERAK

PERK OF ALG

MKR 5.3583 GHz
YR 79 dBplsm

FREANF ON

dBs

4ATN
B dB

VR SR

S0 FC

ACORR

START 5.350R GHz

#IF BW 1.8 MHz HAYVG BW 3 kHz

STOF 5. 4GAR GHz
SHP 110 meec
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Plot 242.
Carrier Frequency 5.300 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector peak

- Agilent  15:46:13 Dec 28, 2065

ALYARION EUT-BA WL 5.3 SU Fc-5.3 GHz Mkrl 12.45856 GHz
Ref 88 dBY/m #Atten B dB 78,42 dBpV/m
Peak

Log é
1@ i
dB/

Ml §2
S3FC
A AA

Start 10,6 GHz Stop 12.7 GHz
Res BW 1 MHz VBH 3 MHz Sweep 5.504 ms (401 pts)

Plot 243.
Carrier Frequency 5.300 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector average

# Agilent  15:47:34 Dec 28, 2005

ALVARION EUT-BA WL 5.3 5U Fc-5.3 GHz Mkrl 12.50@856 GHz
Ref &8 dBpV/m #Atten B dB 57.2 dBpVdm
Peak

Log

18

dB/ L

Y1 52

53 FC

A AA

Start 10,6 GHz Stop 12.7 GHz
Res BW 1 MHz #YBH 1 kHz Sweep 2.743 s (481 pts)
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Plot 244.

Carrier Frequency 5.300 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

# Agilent  16:00:03 Dec 28, 2005

ALVARION EUT-BA WL 5.3 35U Fe-5.3 GHz
Ref 88 dBpV #Atten § dB

Mkrl 15.4350 GHz
32.87 dBpV

Peak
Log

18
dB/

Ml §2
S3FC

A AA

Start 15.35 GHz

Fes BW 1 MHz YBH 3 MHz

Stop 16.2 GHz
Sweep 4.25 ms (401 pts)

Plot 245.

Carrier Frequency 5.300 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

5 Agilent  15:54:24 Dec 28, 2005

ALVARION EUT-EA YL 5.3 5U Fe-5.3 GHz
Ref 88 4BV #Htten § dB

Mkrl 28.59525 GHz
34.47 dBpY

Peak
Log

1@
dB/

< H

Ml S2

S3 FC
A AR

Start 17.7 GHz

Fes BH 1 MHz YBW 3 MHz

Stop 21.4 GHz
Sweep 37 ms (481 pts)
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Plot 246.
Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector peak

5] B9:54:48 DEC 28, PBES Fc-5.31
(@) ALUARION EUT-BR UL 5.3 SU
ACTV DET: PERK
MERS DET: PERE GF AUG
MKR 5,158 GHz
5257 dBplen

LOG  REF GR.@ dBul/m PREEAMFP ON

1R

dB/ i

#RATH @mmJ

B dB _— B D T Pt e At il
MM—“‘*M

VA SR

SCFC

ACORR

STRRT 1.PAR GHz STOP 5.15@ GHz
41F BW 1.8 MHz #AVG BW 3 MHz SHP B2.8 nzec

Plot 247.

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector average

@) BY:56:18 OEC 28 PABS Fc-5.3
(@) ALVARION EUT-BA WL 5.3 SU
ACTV DET: PERAK
MERS DET: PEAK QF AVG
MER 5.1419 GHz
3,06 dBuplsm

LOG  REF ER.B dBuVim FRERNF DN
10
dBs
#RATN

B dE —H

VA SR
SCFC
ACORR

STRART Y.5008 GHz STOP 5.15980 GH:
aIF BW 1.8 MHz HAVG BW 3 kHz WP ESA nmsec
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Plot 248.

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.
Detector peak

(%) 1|8: 0@ 39 DEC 23

JHES

Fec-5.31

ALVARION EUT-BR WL 5.3 SU

LOG  REF ER.@ dBul/m
1F

ACTY DET:
MERS DET:

PERE

PEAE QP AUG

MER 5.3614 GHz
55.BE dBulsm

FRERNMP DN

dBs Jh%”””wwMﬁ

#RTHN
B dB

A o WY VRV RrAPTHP |

HR SB

SCFC
ACORR

STRRT 5. 3588 GHz
4IF EW 1.8 MHz

#AYG BW 3 MHz

Plot 249.

STOF E.ARAR GHz
SHE 2.8 msec

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector average

(%F) 18:87:54 DEC P8

tHES

Fo-5.31

ALVARION EUT-BR WL 5.3 SU

LOG  REF EA.@ dBulim
1F

ACTY DET:
MERE DET:

PEfK

PERK OP RUG

MKR 5. 3682 GHz
.7 dBylsn

FPREAMP DN

B~

1ATH

HA SE

S0 FC

ACORR

STRRT 5. 3588 GHz
4IF BW 1.8 MHz

AAVG BW 3 kHz

STOF 5. 4EAA GHz
SHP 11R msec
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Plot 250.

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

- Agilent  16:04:27 Dec 28, 2005
ALYARION EUT-BA VL 5.3 $U Fc-5.31 GHz
Ref 88 dBpV/m #Atten @ dB

Mkrl 15.638 GHz
72.66 dBpY/m

Peak
Log

4

18
dB/

Y1 52
S3 FC

A AA

Start 10.6 GHz

Res BH 1 MHz YBH 3 MHz

Stop 16.2 GHz
Sweep 28 ms (481 pts)

Plot 251.

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector average

# Agilent  16:05:57 Dec 28, 2005

ALYARION EUT-BA WL 5.3 SU Fc-5.31 GHz
Ref &6 dBols/m #Atten @ dB

Mkrl 15838 GHz
£0.77 dBuY/m

Peak
Log

18
dB/

LY
S3FC

A AA

Start 18.6 GHz

Res BH 1 MHz #YBH 1 kHz

Stop 16.2 GHz
Sweep 7314 5 (401 prs)
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Plot 252.

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

5 Agilent  16:12:24 Dec 28, 2005

ALVARION EUT-BA WL 5.3 SU Fe-5.31 GHz
Ref 88 4BV #Htten § dB

Mkrl 15.3819 GHz
33.33 dBpY

Peak
Log

1@
dB/

e

Ml S2
S3 FC

A AR

Start 15.35 GHz

Fes BH 1 MHz YBW 3 MHz

Stop 16.2 GHz
Sweep 4.25 ms (481 pts)

Plot 253.

Carrier Frequency 5.310 GHz. EBW-40 MHz. Antenna — 28 dBi.

Detector peak

5 Agilent  16:15:55 Dec 28, 2005

ALVARION EUT-BA WL 5.3 SU Fe-5.31 GHz
Ref 88 4BV #Htten § dB

Mkrl 28.66925 GHz
34.63 dBpY

Peak
Log

1@
dB/

Ml S2
S3 FC

A AR

Start 17.7 GHz

Fes BH 1 MHz YBW 3 MHz

Stop 21.4 GHz
Sweep 37 ms (481 pts)
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13. Appendix 4: Test configuration illustration

Photo # 5.
Subscriber Unit
Setup
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Photo # 6.
Base Station + Subscriber Unit
Radiated emission test on open site
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Photo # 7.
Base Station + Subscriber Unit
Radiated emission test on open site
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Photo # 8.
Base Station + Subscriber Unit
Radiated emission test on open site
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Photo # 9.

Photo # 10.
Radio unit with MTI sector antenna P/N AN1152.
Spurious emission test

42 Chaim Levanon St. Tel-Aviv 69977 Tel: 972-3-646-7800 Fax: 972-3-646-7779 www.sii.org.il




T ) THE STANDARDS INSTITUTION OF ISRAEL L

iy =l
~Li

Test Report No.: 8612303651 Rev.1 Page 164 of 164 Pages
Title: Test on Broadband Wireless Access system:

BreezeACCESS VL 5.3 System and Point to Point BreezeNET B system RevC
FCCID: LKT-VL-53C

Photo # 11.
Radio unit with Unidirectional antenna UNI-28-4 P/N AN1230
Spurious emission test
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